Page 1 of 97

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2086 S/N 880,001 - 899,000

Air Filter

N o0 _

y—

y N W

&

a S

\._.._ S

‘““\ __h,\ W

N :

A\__n “‘_ ‘m‘ ___ | U“‘ w___ m

.~ ‘_..... R AJW ‘A” _mA ...._“ \“\ WJ
iz m ___

..,,

[ 3

fr ___‘ ,/
\

/
f
ﬁnnn\“..\\

_ L[ ] II
| \

] \
0 Cm ¢ ) o

._Tll-

\
/..
...l
\

" (8

g



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2086 S/N 880,001 - 899,000 Page 2 of 97
Air Filter
Ref#  Part Number Qty S/P/F  Description
1 KM-11011-2239 1 S Case, Air Filter
2 KM-11011-2259 1 /P Base, Air Filter
3 KM-11013-2114 1 Element, Foam
4 KM-11013-2139 1 S Element, Air Filter
5 KM-11029-2005 1 S  Air Filter Assy Includes Ref No. 3 & 4
6 KM-1104721119H 1 Bracket, Air Filter
7 KM-92002-2230 2 Bolt
8 KM-92143-2178 3 Collar,5.1 x6.3x 14
9 KM-92143-2189 4 Collar,6.2x7.8x7.5
10 KM-92191-2010 1 /P Tube
11 KM-9220020599H 2 /P Washer
12 KM-234B0525 3 Screw, Pan, WSP
13 KM-242B0516 4 Screw, Pan

WWW.mymowerparts.com



Page 3 of 97

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2086 S/N 880,001 - 899,000

n.v N

,h._WYW.
= 0 mw./
o = \ © ‘nu.....h /
/ VPA \
/ 7N /
,pﬁ.sv@; ¢ mwﬁ. — \\
W /

i\
-ll.ll.

o\

I\Illl--J 7
T D
Y N 7

\
Z \ /

= ¢

\
/ “\A \\
VA -~/
%;\ > ,Jw“.i\

W
~ Al::o.A

Battery, Battery Tray And Electrical Components

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2086 S/N 880,001 - 899,000
Battery, Battery Tray And Electrical Components

Page 4 of 97

Ref#  Part Number Qty S/P/F  Description
1 703-1892 1 Tray Assy, Battery
710-0751 2 /P Screw, Hex Cap, 1/4-20 x .62 Lg GR5
736-0329 2 S  Washer, Lock, 1/4
712-3006 2 /P Nut, Hex, 1/4-20 GR5
2 629-3018 1 Harness, Main Wire
725-0157 3 /P Tie, Self Clinching Cable
726-0154 3 S  Tie, Push Mount Cable
726-3049 2 S Tie, Cable
3 KM-21066-2070 1 Regulator, Voltage
4  736-0270 2 /P Washer, Bell, .265 x .75 x .062 Thk
5 710-0106 2 /P Screw, Hex Cap, 1/4-20 x 1.25 Lg
6  736-0329 2 S  Washer, Lock, 1/4
7  712-3006 2 /P Nut, Hex, 1/4-20 GR5
8 725-1375 1 S Relay
9 710-0473 1 /P Screw, Truss Mach, #10-24 x .50 Lg
10 712-0998 1 /P Nut, Hex, Center Lock, #10-24
11  703-1823 2 S  Hold Down, Battery
12 736-0275 2 S  Washer, Flat, .34 x .68 x .062 Thk
13  710-3103 2 /P Screw, Hex Cap, 5/16-18 x 2.0 Lg
14 729-0209 1 Clip, Fuse Holder Mtg
15  729-0207 1 Holder, Fuse
16  725-1381 1 S  Fuse, 20 Amp
17  731-3105 1 Tray, Battery
18 725-3174 1 S Battery
19  759-3653 1 Cap, Battery Vent
759-3654 1 Tube, Battery Vent
20 725-3199 1 S Cable, Positive Battery
726-0215 1 Strap, Tie
21  725-3192 1 Cable, Negative Battery
22  710-3137 1 Screw, Hex Cap, M8 x 1.25 x 20 MM GR5
23  736-0169 1 S  Washer, Lock, 3/8
24  710-0748 6 /P Screw, Pan Hd Tapp, #12 x .50 Lg
25  703-2759 2 S  Plate, Headlamp Mounting
26 725-0222 2 S Headlamp, Sealed Beam

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

- .-lllllll./

SRl
R TN ety

=y mv\ V
N i —

T
I

Page 5 of 97

R w
[~ et

...
\ WREATIII e N

N
/N

r..!lll.-. nh”v
A
s
N\ o~
N
N\ o™
N -

‘.
/

/!

™ ,b) \
NV A/
\

e\
5 - K_.-----VMW., “a
LR N\
[ @
AA

\ ‘P.ilnn... o

L

WWW.mymowerparts.com

o
S
Q 7)) ", < — / '
M .m Auyr,mw.,/ \‘ fq & \\\‘ b ..z
'35 INY \ 2\
- 2 w ““\‘ _\ w. N e A\
m c ] \“\ \\m \ o )
=5 QR“ AN
3 Y/ |
A
Wu M o ,-.....---..-Mf,..v .\ w
& M B Awm.mm \.QSV e
St <X/ - oy 2%
— T .



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2086 S/N 880,001 - 899,000
Brakes And Connections

Page 6 of 97

Ref#  Part Number Qty S/P/F  Description
1 724-3004 3 S Pad, Brake Pedal
2 703-0848 1 Pedal Assy, Brake
715-0114 1 S  Pin, Spiral Spring, 1/4 Die x 1.50 Lg
3 703-1393 1 Bracket, Parking Brake
4  720-3019 1 S  Grip, Parking Brake
5 736-3001 2 /P Washer, Wave, 1/4 Dia
6 712-0324 1 /P Nut, Hex Insert Lock, 1/4-20
7 703-2280 1 S  Bracket, Start Switch
8  710-3000 1 S  Screw, Hex Cap, 3/8-16 x .75 Lg GR5
9  712-3005 1 S Nut, Hex Flanged Lock, 3/8-16 GR5
10 748-3006 2 S  Lever, Brake
715-0114 2 S  Pin, Spiral Spring, 1/4 Dia x 1.50 Lg
11 747-3023 1 /P Rod, Center Brake
714-0507 2 S  Pin, Cotter, 3/32 Dia x .75 Lg
736-0185 2 S  Washer, Flat, .406 x .75 x .063 Thk
12 732-3010 1 S  Spring, Extension, .50 OD x 7.32 Lg
13  703-0223 1 Shaft Assy, Brake
14 703-0225 1 S  Arm Assy, Parking Brake Plate
715-0114 1 S  Pin, Spiral Spring, 1/4 Dia x 1.50 Lg
15 716-3001 2 S Ring, Retaining
16  703-0412 1 Pedal Assy, LH - Brake
715-3000 1 S  Pin, Spiral Spring, 1/4 Dia x 1.38 Lg
17  703-0416 1 Pedal Assy, RH - Brake
737-3000 1 S  Fitting, Lube, 3/16 Drive Type
18  711-3037 2 S Pin, Clevis, 3/8 Diax 1.56 Lg
736-0185 2 S  Washer, Flat, .406 x .75 x .063 Thk
714-0507 2 S  Pin, Cotter, 3/32 Dia x .75 Lg
19  719-3013 2 /P Clevis, Adjustment
20 747-3022 2 /P Rod, Brake
712-3001 2 S Nut, Hex Jam, 3/8-24 GR5
736-0185 2 S  Washer, Flat, .406 x .75 x .063 Thk
714-0474 2 S Pin, Cotter, 1/8 Dia x .75 Lg
21  732-3026 2 Spring, Extension, .66 OD x 3.3 Lg
22 661-3001 1 Brake Kit, RH Caliper Includes Ref No. 24
23  661-3002 1 Brake Kit, LH Caliper Not shown; Includes Ref
No. 24
24  703-1787 2 Bracket, Brake Mounting
25  710-0643 4 /P Screw, Hex Cap, 5/16-18 x 1.0 Lg GR5

WWW.mymowerparts.com



Page 7 of 97

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2086 S/N 880,001 - 899,000
Caliper Brake Assembly

™)
’

i
X .=

““
J

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2086 S/N 880,001 - 899,000
Caliper Brake Assembly

Page 8 of 97

Ref#  Part Number Qty S/P/F  Description
1 661-3001 1 Brake Kit, RH Caliper
2 661-3002 1 Brake Kit, LH Caliper
3  759-3688 2 /P Puck Kit, Brake Includes Ref No. 4 (Qty 2), 5
(Qty 2), 6 (Qty 2) & 7 (Qty 4)
4  710-0369 4 /P Screw, Hex Cap, 3/8-24 x 2.50 Lg GR5
5 712-3054 4 /P Nut, Hex Lock, 3/8-24 GR5
6  732-3042 4 S  Spring, Compression
7  736-0344 1 S  Washer, Flat, .390 x 1.0 x .030 Thk HDN As
required
8 703-1787 2 Bracket, Brake Mounting
9 661-3000 2 S  Bracket Assy, Actuator Includes Ref No. 10,
11 (Qty 2) & 12
10 710-3133 2 Screw, Shoulder
11 750-3069 4 Spacer
12 712-3055 2 S Nut, Hex Top Lock, 1/4-20

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 9 of 97

2086 S/N 880,001 - 899,000

Carburetor

\
SEEVAR
)” \ UV/ \
ko_ /H/\nmwr_ \,
W
f,.v_ L 7 Mo
. . 1/ \
74
%A i1/ A
b e 1 R [ T A 16 5 o, /g
Wll ﬂ Jw J
f...u _
a,pm_ ,ww,
“ /cmnr\n\nlﬁv:/
//.a.
™~
,
/
LY
Q
“\\ n .
,,"”M\\ o A hmmmm_ 763 .RVTTIII- -—
I Al‘ - || emnat ‘,L.\\\\\ A anel el
\ X 5 o .
@ ‘ // o hvo} N “=...!.|;9
™ MM _.I_L SN 1]
5 \ / N et
0y /T, S -w /
¢ / _..._x 0
- \\11/ A ”_ — wv -1..im._u.-..n-.1!.....Mﬂ
0! O 9
-
f J - 4 /){ ‘“,Nm \m 8
il i 5
o~ \ " .v o ™
- AN \
~ > N >
N/ &
Y \
: v \
_m/ ,,/
\ \
0 \
™ /
\

(o]

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2086 S/N 880,001 - 899,000

Page 10 of 97

Carburetor
Ref#  Part Number Qty S/P/F  Description
1 KM-11012-2381 1 Cap
2 KM-11060-2072 1 Gasket
3 KM-11060-2073 1 Gasket
4 KM-11060-2087 1 Gasket, Intake Manifold
5 KM-11060-2088 1 Gasket, Intake Manifold
6 KM-11060-2090 1 S  Gasket, Carburetor
7 KM-15003-2481 1 S  Carburetor Assy
8 KM-16004-2051 1 Cap, Chamber
9 KM-16014-2077 1 Screw, Pilot Air
10 KM-16025-2163 1 Valve, Throttle
11 KM-16030-2089 1 Valve, Float
12 KM-16031-2071 1 Float
13 KM-16035-2073 1 Jet, Air, #1.8
14 KM-16035-2074 1 Jet, Air, #0.9
15 KM-16041-2218 1 Shaft, Choke
16 KM-16041-2219 1 Shaft, Throttle
17 KM-16126-2185 1 Valve, Choke
18 KM-21188-2006 1 S  Solenoid, Fuel
19 KM-32085-2089 1 Stopper
20 KM-59076-2056 1 Manifold, Intake
21 KM-92009-2330 3 Screw, 3x5.5
22 KM-92009-2331 1 Screw
23 KM-92009-2332 4 Screw
24  KM-92009-2333 1 Screw
25 KM-92009-2334 1 Screw
26 KM-92015-1143 2 Nut, 8 MM
27 KM-92043-2196 1 Pin
28  KM-92055-2175 1 O-Ring, 49.4 MM
29 KM-92063-2241 1 Jet, Main, #112
30 KM-92064-2093 1 Jet, Pilot, #58
31 KM-92093-2092 1 Seal, Throttle Shaft
32 KM-92093-2093 1 Seal, Choke Shaft
33 KM-92143-2191 1 Collar
34 KM-92143-2192 1 Collar
35 KM-92144-2306 1 Spring
36 KM-92144-2307 1 Spring
37 KM-92144-2397 1 Spring
38 KM-130B0620 5 S Bolt, Flanged, 6 x 20
39 KM-13080645 3 Bolt, Flanged, 6 x 45
40 KM-171G0880 2 Bolt, Stud

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 11 of 97

2086 S/N 880,001 - 899,000

Crankcase And Cylinder Heads

L1 & [T
et

Q)
e Y- Q" D
\ -------,-,.m_mu JrH ~p \W. ¥
/ ,.ﬂ\u ’ ym 1
\ \SLL8 =
|.........r..|!.i..w. nﬂy Y wm /m.;v g _“ \ =~ & L v
_

fl\

M)h.ﬂu ’Q; - /mumvxw N

an E——— MM

o \
o ik - \\....__,”w |M \\ \
- (4s] aﬂ \HH..I, \\
B o O ”w_ \
- I » ““““-\ \ / P~ | STy ]
“\\ ﬂmmwm“““ / \\ \\\\\v (9] et
An l_-n“m \ e | o / / _mm ir” .
7 \\ /] V\ww , / ) P
; \\ m P N \ o ~ _ A\ // ‘_nﬁb
o T \ N\ j
v \ A \\ o222y y
R e \“\mmlw._,_ 720 N VAR 0
oN ) / (A 7N IA =2 ....rumuv_
’ \/ ,A,.u A, ‘v rw, —Zf |
¢ N7\ )
/ \Hmm OV
A, =381
. 1/ \._\ n M / \ m Il\...\k“ Nmﬁ
,,A D o’ _wc_.----,..., Im“---i Y5 “m\ S
) \ i o > e
_ \ M . \“““un“ ! nu g
8..\ X -\h“\““\ 4 H\Mm
/! ! — e - ...llll/
hm_‘u\ \\ ___\ ‘”_. N\ & “ i n uﬁmn A%A “-hmﬂ
{ \ (N A\ A\ & ww, Vw K
\ Q) a o la )
Y ™ \ / n g rm P “-y n“ "\ &7
§A- \ o5 —SELA R W
_ .. Ch , - "
/ ' / _m ~ m ., A / .. K e )
Mﬂ _m,.,.uv.,,f.. " ,,,, /7 w_,v e \ / % -
\Vi ; ,m\ . =
\ = @ X
\ / = R
/ \\ \ i A v
\/ / /
\/ M /
- o)}

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2086 S/N 880,001 - 899,000
Crankcase And Cylinder Heads

Page 12 of 97

Ref#  Part Number Qty S/P/F  Description
KM-FD6200-AS13 1 Engine, Complete

1 KM-11004-2107 2 Gasket, Head
2 KM-11-008-2087 1 Head Complete, Cylinder
3  KM-11008-6015 1 S Head Complete, Cylinder
4  KM-11009-3028 2 Gasket
5 KM-11022-2056 1 Cover, Valve
6 KM-11022-2063 1 Cover, Valve w/Qil Fill
7  KM-11060-2089 1 Gasket, Cover
8 KM-11060-2284 1 S  Gasket, Crankcase Cover
9 KM-11060-2332 2 S  Gasket, Valve Cover

10 KM-13183-2120 1 Plate

11  KM-14024-2292 1 Cover

12 KM-16126-2146 1 Valve

13 KM-3215120319H 1 /P Pipe, Oil Gauge

14 KM-49015-6130 1 Cover, Crankcase

15 KM-49120-6075 1 S  Crankcase Complete

16  KM-92009-2308 1 Screw

17  KM-92043-1037 6 Pin, Dowel, 10 x 8.2 x 14

18 KM-92049-2097 1 Seal, Oil

19 KM-92049-2110 2 S Seal Oll

20 KM-92141-2110 1 Bearing, Plane

21  KM-92143-2010 8 Collar

22  KM-92150-2254 2 Bolt

23 KM-92170-2002 1 Clamp

24  KM-92190-2147 1 /P Tube

25 KM-130B0625 8 Bolt, Flanged, 6 x 25

26 KM-130B0816 4 S Bolt, Flanged, 8 x 16

27 KM-130C0812 2 Bolt, Flanged, 8 x 12

28  KM-130G0845 6 Bolt, Flanged, 8 x 45

29 KM-130G0860 2 Bolt, Flanged, 8 x 60

30 KM-130G0865 8 Bolt, Flanged, 8 x 65

31 KM-172G0620 4 Bolt, Stud, 6 x 20

32 KM-410B0800 2 Washer, Plain, 8 MM

33 KM-670B2010 1 O-Ring, 10 MM

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 13 of 97

2086 S/N 880,001 - 899,000

Drive Line

\

\\Illl

\\ 227 —
e mwﬂmuwwmw._}r TTT—

_.,_\“\‘

’.lzll.l\\\\\ll-.;l .III.‘ — l
N g b O,
[Ty V ‘1 ...J e
-— ........_ \:.. \““ ™) ....in!..iaruf _m‘mv )
Y g~
-y .innm m:...w\\ e \\\n \ \\\ yl

e Iy
(o] .h“llllll.!\
[

\\\I“ll

w8 \\ ‘%\\
// - ||...._M m \‘. /n...!i...i ™

\ - ..J
‘l U lllllll'Lmn_‘ l.lll.U A/ \mmww.
\ A2 \v \m\.mnmv b4
ot .
_n._n'..ll...lllll_ // O e v_ _ h \ w h“ III\F\

\ ! m_.

—— PN . ZoN N
-.Mmﬁ, m\.wnw‘w_..v\,}- {2

e \Ao_.
lym”l “

.:u.

\lll/

o --...---...«,_

RN e

Suc“ ,,\..\ N X \

.”u A e —— f A NN M / o )..‘ k. IIII...
&~ w“, o) / ® . ,”/.i. /ﬁﬂw f _ su%._ﬁ )5 QHHH,..U - );
// 1\ mnl ” 7/\1]””““.-...\' /f - ll“- V - l /
- o \
\ QI,, R Vn\-, ) )y W\

\ Nz e &
N iu!.n.....a—!,.!. ,/ ’ “.ulunuvum.w\\.‘rllm f[\...’ v

[ o] \ \“ T \ Yn
v \ } Qg
Ml“ A..Illllll..lm \ w V MAmmv

,.l ,/’ (4] .lllllll-.‘ s \X\ \

g™ Y
\ -

(" -n- ‘v I
d...\ w ﬂ\\ //

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2086 S/N 880,001 - 899,000

Page 14 of 97

Drive Line
Ref#  Part Number Qty S/P/F  Description
1 717-3312 1 S  Pump, Hydrostatic For components see listing
of parts under details of hydrostatic pump.
710-3120 4 Bolt, Hex Patch Lock, 3/8-16 x 1.5 Lg GR5
2 721-3004 1 S  Gasket, Front
3 723-3014 1 S  Filter, Ol
4  721-3005 1 S O-Ring, 5/8 OD Tube
5 727-3009 1 /P Connector, 37 Degree
6 727-3027 1 Tube Assy
7 710-3212 4 Screw, Socket Hd Cap, 1/4-20 x 2.0 Lg
8 736-0329 8 S  Washer, Lock, 1/4
9 748-3038 1 Adapter, Pump
10 736-0270 1 /P Washer, Bell, .265 x .75 x .062 Thk
11 710-3220 1 Bolt, Hex Patch, 1/4-20 x 1.0 Lg GR5
12 748-3030A 4 /P Coupling, Drive w/O-Reg Groove
13 723-3022 8 /P Ball, Steel, 5/8 Dia Chrome
14  748-3044 2 Hub, Drive
15  721-3025 2 O-Ring, 2.489 x .070
16 735-3029 2 Boot, Coupling
737-3023 20z Grease, CV Polyrex
17 716-0171 1 S Ring, Snap
18 736-0463 4 S  Washer, Flat, .25 x .62 x .052 Thk
19  731-3095 1 S  Fan, 10 Blade Hydro
20 738-3149 1 Shaft, Drive, 25.18 Lg
21 710-3211 4 Screw, Socket Hd Cap, 1/4-20 x 1.75 Lg
22  737-3000 2 S  Fitting, Grease
23  748-3037 4 S Nut, Fan 1/4-20
24 710-1304 3 Screw, Flat Hd Cnt Snk, M8 x 1.25 x 55 MM Lg
25  703-2823 1 Plate, Coupling Adapter

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 15 of 97

2086 S/N 880,001 - 899,000

Electrical

A SR \
/A N /

%

‘__n

A
“\_ AL

o, b

-
N

B85 T N\
m \\ INMMMMMWM“.N? /k //
f \.lﬂﬂ.l/ an — o W,.
\“ 4 .'..MWMMMIL. J,zw \ \ /x AMAI
7 S )
A & Q) o
(]

\ \ 7 & OE
_Ww. " IW‘ ﬂ [ -
w o =
Q| amyp
oo - 0
Ve = ‘\ /
rr 7 S \
\“\ ’ z ~ hn L
’” a—
# P BN ™. ‘
F1E WD ™ Lo
TINLIPS RN ~
- atids SN
PS4 o NN

1rd . N W\ - it e

117 Wi Sy N it
i );._- 174 s N . oy
TS Y e P o
e Py ) . S e WRAWE Y, -—
Hiorraa | ) r \
SN VPV P

o d
k-3

Nt g

~ /:I /Ii,..‘. DN a..:i‘\\.”umn\. /
0 ——— R S T
Qe STy
,/i./.&./u\\ o - ke |
- \
/ ol [ R
— P -...im...nv /w
/ Am ar* - ~ \ WT
e
0] ...i.i!.“nm \ - “mv
(&)
o)
T\
o r~ AN
L
§
£+ Ry
< A\ ,ny -
o =\ “.mv;
p o )
tn ! v
< \
(@] % \ \

\, G,_ ﬁr \
\ /
\ /

) p. \
Q\ : ‘m..illll/ o

h/

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2086 S/N 880,001 - 899,000

Page 16 of 97

Electrical
Ref#  Part Number Qty S/P/F  Description
1 629-3019 1 Harness, Indicator Wire
?2  725-3208 1 Diode Assy
3  725-3205 1 Harness, Pedestal
4  725-1365 7 S  Bulb, Indicator
5  725-3159 1 S  Hour Meter
6  710-0936 2 Screw, Truss Hd Tapp, #6 x .62 Lg
7  725-3066 1 S  Switch, Reverse
8 712-3052 2 /P Nut, Hex Insert Lock, #4-40
9 711-3259 1 Screw, Switch
10  725-3163 1 S Switch, Ignition
11  712-3013 1 /P Nut, Ignition Switch
12 759-3476A 1 S  Key, Ignition Set of 2
13  725-0893 1 S  Switch, PTO
14  712-3014 1 /P Nut, Hex, 1/2-27 x .100 Thk
15  725-3191 1 S  Switch, Interlock
16  735-3036 1 Boot, Switch
17  725-3167 2 S  Switch, Snap Mount Normally Open (Black)
18  725-3019 2 Cable Assy, Tail Light
19  725-3020 2 S  Bulb, Tail Light
20 725-3018 2 Lens Assy, Tail Light
710-1302 4 Screw, Pan Hd, #8-32 x 1.50 Lg
750-0555 4 Spacer, .254 1D x .50 OD x .390 Lg
736-3006 2 /P Washer, Int-Ext Lock, 1/4
712-0142 4 /P Nut, Hex Mach, #8-32
22  725-3208 1 Diode Assembly

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

WWW.mymowerparts.com

N~ = - = n R - -
) 5 T 9N PeEd S @[]
Y= [ ) - ~ 1 ~ 3
: 4 B
° 8 | g | |g ] BERRE
N~ Q|8 3 [ I TR R < < - I
— . | DL m ) Bl 15 5|8 B |2 CIEY
e a | & SRR EE ;
1<) e Lo 8 |° & § al | 8 Y=
o ! 5 5 ¥
oo m i B gl
© 4 o
(ol — £ c !
9 ”_ 4 : N /— VTS
! nw
aza ] S
4 ) T ;
2 ;
8 |2
' &
2y
: )
”m 3 4 m m“ _ _ u
g e e & ] i e O a 3
“_ | e |ﬂ 2 _ ”m M,v ia
AT H g B %
- [ b Q
B # ) ] < 5
3 8 zatE ¢ 3 A
] N . r ! .
h REEETD T 2 N =
i g
o ]
X &
g1k NZZED b Hagan —
5| &
r/T wm R 7 = ana
f — gl O S
3 0 Pt —— e
] a .L , A(v. A“G A prrea
v i - J
, Mo £ € € 2
| I\ I q ama
S e —— W = ¢ = / | §
TITOLA N 5 3P
= ~0 - 5 4
& Bl x 3 . i By
8 B Vi ; B
o a0 & W _ &
J x = E i a
p: ~ y & i}
oy % a = )
50 |88 T & | #
3 g e 2 £ g —
: ! B i : dEay
5 ™% F /
£ \amE = )
1 <4 ,W w .—. i IIIﬂ
, td g =
] [Z]s] v f _| e M L Gy /Illn,m_\
g d | SMEHT = . o o
5 nw_l m Aw 4 N ) CErrryrewy SR a _ WALYYLS
. — g8 g o 14 . g
o [ 4] & o u 3 anTe 3
: IR a 5 ] <] El
S ¢ ) |zl2.20 |2 8| | | | |® |
{ ;
0 N _ll In. H T T T H G,
o d - EEEEN RRER N _ ol H
N R SN e [ v ey e
o) s Bl" 1 Y i I : L .
(3} pislb (=] e
0o e 5 - . | HEREEN M ] ¥
1 A . o £
o o W. , < Bl #
N— =,
m m GrIoTA ILIHM/ QDL i h
) D MOYTE/ Qe Q
+—
o wn Ao L L
0 > o ! @ o w ||
(SOl V)] S 4 30 o] 3] e !
el wl [P E i
—_— | @ 7] a ol < 3
N [s] 0 [ B | jod r B
R A By 2 “ ] =
n . ) . ] ] 7] ) 1 [ ]
- P! " % M » 3] - 8
| o w 0 [ ] I - b (=]
6 ) | ¥ | v m H 3 M " o) £
o ™ A omoa 928 RWofl . — —
0 o ¥ W @ B B "5 oo
0 —_— f o 4 %] z H 5 G Q
Ll & g8 sefeEdan
N | [ o - A oo W s




Page 18 of 97

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2086 S/N 880,001 - 899,000
Engine And Governor Control

Www.mymowerparts. com

,,
w ;_‘ w_
0 — ~
_ L .-I-I...-Im rn..
| ¥24
( .uw” ~ T | gv

(11

T
mm L__.Ww

(B ()

a
(P A,awr r~ Am.m\ m.,

) CA
r~ e /“. ,v_ N
"o = v‘;, “““
- \
= ,.? &




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2086 S/N 880,001 - 899,000
Engine And Governor Control

Page 19 of 97

Ref#  Part Number Qty S/P/F  Description
1 KM-16169-2092 1 Linkage, Choke
2 KM-16171-2065 1 Linkage, Governor
3  KM-39003-2064 1 Arm, Pivot
4  KM-39129-2043 1 Spring, Governor
5 KM-42036-2096 1 /P Sleeve
6 KM-49103-2123 1 Arm, Governor
7 KM-49110-2073 1 Governor Assy
8 KM-49113-2102 1 Panel, Control
9 KM-92002-2269 1 Bolt
10 KM-92037-2209 2 Clamp
11  KM-92143-2200 1 Collar, 6.8 x 10 x 20.5
12 KM-92144-2052 1 Spring
13  KM-92144-2287 1 Spring
14  KM-92150-2182 2 /P Bolt,5x18
15 KM-92200-2036 1 /P Washer, 6.2x20x0.5
16 KM-92200-2070 2 Washer
17 KM-180B0616 1 Bolt, 6 x 16
18 KM-180B0635 1 Bolt, Upset, WS, 6 x 35
19 KM-311B0600 1 S  Nut,6 MM
20 KM-411B0600 1 Washer, Plain, 6 MM

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 20 of 97

2086 S/N 880,001 - 899,000

Engine Electrical

e\ AN

\/ y

S

5 g

/“ "nnm..
\ o]
p m
@)
u-.,,” n.‘.um“ e ‘.\\\ W
¢
_n uy.“ — m,, m
(& ] ,/
A . I
9..----.‘.-1n m,v .__mv \ W
I' \\Ill\l._......l... v

¢ \...\\\ ——
g v ey _ﬁmn_% ___.“mmmmw__y
<

# ‘\
’ ‘.m ol
... N -.-9..—.‘_ m e __\...../ /

lll..... _

\ p 7
._nu_,. n “\ . “\A \ .,_ V_
mw.__ ux m

W ......-..1 ‘wmwv

o

N/
<t “ ‘




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2086 S/N 880,001 - 899,000

Engine Electrical

Page 21 of 97

Ref#  Part Number Qty S/P/F  Description
1 KM-11009-2766 1 Gasket, Prssr Switch
2 KM-1104720369H 1 Bracket
3 KM-14083-2051 1 Cover, Flywheel
4  KM-21066-2070 1 Regulator, Voltage
5 KM-21119-2120 1 S Igniter
6 KM-21121-2083 2 Coil, Ignition
7  KM-21130-2060 2 Cap, Spark Plug
8 KM-21193-2149 1 Flywheel Assy
9 KM-26030-2073 1 Harness
10 KM-26030-2167 1 Harness
11  KM-27010-2170 1 S  Switch, Oil Pressure
12 KM-27010-2182 1 Switch, Temperature
13  KM-59026-2054 1 Coil, Pulsing
14  KM-59031-2096 1 S  Cail, Charging
15 KM-59221-2099 1 Connector
16  KM-92009-2273 4 Screw
17  KM-92015-2167 1 Nut
18 KM-92022-1517 2 Washer, 6 x 19.5 x 2
19 KM-92022-2245 1 Washer
20 KM-92027-1568 2 Collar,8.3x11.5x9
21  KM-92027-2096 2 Collar, 6.2x7.8x5
22 KM-BMR4A 2 /P Plug, Spark
23 KM-92072-1195 2 Band
24  KM-92072-2003 2 Band
25 KM-92170-2056 1 Clamp
26 KM-130B0520 4 Bolt, Flanged, 5 x 20
27 KM-130G0614 4 Bolt, Flanged, 6 x 14
28 KM-130G0616 2 S Bolt, Flanged, 6 x 16
29 KM-225B0414 4 Screw, 4 x 14
30 KM-241B0406 1 Screw, 4 x 6
31 KM-510A5100 1 Key, Woodruff

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 22 of 97

2086 S/N 880,001 - 899,000
Engine Fuel Filter & Pump

I\\¥4
{2\ \
ng_wwmv

_ ‘_ __Av ,m gn L‘_v L_ VL
™ ,~

o -

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2086 S/N 880,001 - 899,000

Engine Fuel Filter & Pump

Page 23 of 97

Ref#  Part Number Qty S/P/F  Description
1 KM-49019-1055 1 /P Filter, Fuel
2  KM-92037-2065 1 /P Clamp
3  KM-705A06100 1 Tube, Braided Bulk
4  KM-92170-2082 1 Clamp
5  KM-49040-2065 1 Pump Fuel
6 KM-59221-2156 1 Connector, Cord

WWW.mymowerparts.com



Page 24 of 97

» mory
LATOR

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2086 S/N 880,001 - 899,000

Engine Harness

0
]
g g ol 8 5
g 3 # 8 @
3
% [—TJed[m]er ] w]w]
]
«
= 4 — =
2 ) v o
— ¥ - - &
-3 2
™ b
=l | |~ _ : .
B " 3 2 ] g
= —_ r—— _— —————— ES—
™Y Ll Y ~ - N .
ol | 11 : 6 5 4 [ wuas |
- < i N
u g . v——
F— ] .
w ool | |2 # = [e]m]sr]w]w] )
— ] -/
w s { m N g
=) A al 8 &
mw A g wm m m "m £
: |8 N3 Ll "
IINE
WY Il_C_!muIIIHHH.lllllll
ATLTHM/MOTTILR hd WY d VT
,_!..J(TA.— L anTEM
B AR TI.CIL.III. T/ YOVTE
€ MOTTEA SENTE YT r = worimifiowre 2
W TIER S Ve P e ROTIZA
3 P
m, 2 % .u ] TE/ AT TEM
e 4 -
m _m I ALTHA/ KD YT TS TS W L e/ N
§i 5|
32l § "
al A g gl & d 1
@’ | o j 2 &
o] m, o & @ &
i J ! & ]
A J P p £ &
n \ omw A T M e/ TNIE ~ v J g
"’ \ \\l// "M
: . th
_ _ ,_ _u ,”_ MOTTEA /M \v o
e —C fa
T M /MOTTER % .._n NS B
P
™ WS SRS N SE—
; ) {u J
mn u
& m "
B AR u
“ ; ‘
' v“_ N \.lll'l e, 1
& “ 8 \\A ,m\ ,m.uaﬁm_ N r o & 3
um M - \ o - r " a B
! i g8/ / a il E i
5] mmu“ M N N mw ..m B
a ) A. o a3
- P N o
m * g 3
- N8 |
R R I V\\\w /Jﬂf ///IIl\\ III A —
L / N

L_l
{-N l “..). ”nﬂl‘

.
IIIl et

WWW.mymowerparts.com



|---....--..-.....--..
4 b

Y

Page 25 of 97

T —
DUAL E
S~ mAMED LIiAIR
S L

A ——————

—————

[

S |

h >
T B2
An mf_i_m- ‘ ﬁ.u.__mu_

— ®

[t

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2086 S/N 880,001 - 899,000

Engine Label

WWW.mymowerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2086 S/N 880,001 - 899,000 Page 26 of 97
Engine Label
Ref#  Part Number Qty S/P/F  Description
1 KM-56032-6071 1 Set, Label

WWW.mymowerparts.com



Page 27 of 97

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Engine Mounting, Muffler And Air Duct

2086 S/N 880,001 - 899,000

™ A
,,, A

_ , n/ / w/w
> 2 A W)

W
””

N

A, Y I\ /

\
\ / ,y, 8 8

// 8
// 3\\..1._, - ‘

/ . [
/) F :-. 3 ,w fmrs

/ V
\ \ P-.. 7.\‘ \

S rm_\ \ @
3 ‘.m ‘-\ \ \_

g

2
\\-\\A\ \Nmnl
\\A\ \V\ mmwmmw_v
(T
\ ~/ ] AA
[ . \ \ ‘,ll L'III.
//. \ \
V \ 00
~ \ _r\ o)}
=y o
'IIIII p
/,A_,/ ,V\
,AF“V, =
.u\“wm_ww d

A -,
ru\\

.a ,, \ ,”W,

WWW.mymowerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2086 S/N 880,001 - 899,000
Engine Mounting, Muffler And Air Duct

Page 28 of 97

Ref#  Part Number Qty S/P/F  Description
1 603-0025 1 S  Plate Assy, Engine Mounting
2 736-0185 6 S  Washer, Flat, .406 x .75 x .06 Thk
3 710-3118 6 /P Bolt, Patch, 3/8-16 x 1.0 Lg
4  750-3166 4 Spacer, .351D x 1.0 OD x .80 Lg
5 736-0119 6 S  Washer, Lock, 5/16
6  710-1308 4 Screw, Hex Cap, M8 x 1.25 x 40 MM Lg
7  751-3133 1 Pipe, Exhaust
8 KM-311G0600 4 Nut, Hex, 6 MM
9 KM-461F0600 4 Washer, Lock
10 KM-11060-2079 2 Gasket, Exhaust
11  KM-11047-2057 1 Bracket, Lift
12 751-3135 1 Muffler
13  710-0653 7 /P Screw, Hex Wash Hd, Tapp, 1/4-20 x .375 Lg
14 703-2829 1 Shield, Battery Heat
15  711-1075 1 Stud, Clutch Stop
16  710-3137 1 Screw, Hex Cap, M8 x 1.25 x 20 MM GR5
17  703-2824 1 Bracket, Muffler Mtg

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 29 of 97

2086 S/N 880,001 - 899,000

Fender And Footrest

«Q
(4}

\.q,
/
ol
Y. W e N <
m £ AN "\
Eaa \l(\ A
Al
L3 m
N\ w O
W & .
N\YA' <
{ ,,.Nw”ﬂ, - S £
/i D @
< | o
\ ©
N o i W
© SN h \\.A/I Q
_ YN AVARN
W AN =
\, \u‘\\ \\\_W/ R e ey SR / \ y
¢ 7D\ /N
7N\ AN N S
I N -
77 \
I V/ \\ ¢
U\ M
) \
\ ) \
\ Y\
\%/, \
\%4 - =— X3
-\w llllI/, _ . _ \\/ / I
\ N T T i ./ [
/) VAN RS
\“““““““\vv, \xw_.- e
N \\\\\ i N\ s W ()
)\
,,&“““““““\ V., . /.V/.”n. o
Y \\\“ \vv N "
/Ny \
.m\ \7 \
/



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2086 S/N 880,001 - 899,000

Fender And Footrest

Page 30 of 97

Ref#  Part Number Qty S/P/F  Description
1 703-2744 1 Fender
2 703-1797 1 S  Running Board - LH
3 703-2158 1 S  Running Board - RH
4  710-3025 10 /P Screw, Hex Cap, 5/16-18 x .62 Lg GR5
5 712-3009 6 S Nut, Hex Center Lock, 5/16-18 GR5
6 712-0107 4 S Nut, Hex Patch Lock, 1/4-20
7  736-0270 4 /P Washer, Bell, .265 x .75 x .062 Thk
8 736-0173 4 /P Washer, Flat, .281 x .73 x .063 Thk
9 710-3013 4 /P Screw, Hex Cap, 1/4-20 x .50 Lg GR5
10  735-3030 1 /P Foot Pad - RH
11  735-3031 1 Foot Pad - LH
12 703-1887A 1 Support Assembly, Seat
726-0215 2 Tie, Strap, Pushmount
13 736-0242 4 /P Washer, Bell, .345 x .88 x .060 Thk
14  712-3010 4 S Nut, Hex, 5/16-18 GR5
15 703-1815 1 Support Bracket, Fender - LH
16 703-1814 1 Support Bracket, Fender - RH
17  710-3025 4 /P Screw, Hex Cap, 5/16-18 x .62 Lg GR5
18  736-0275 4 S  Washer, Flat, .34 x .68 x .062 Thk
19  723-3045 2 Bushing, Snap
20 731-3179 1 Flare, RH Fender
710-0192 5 /P Screw, Truss Mach, #10-24 x .38 Lg
712-0272 5 /P Nut, Hex Sems, #10-24
21 731-3180 1 Flare, LH Fender
710-0192 5 /P Screw, Truss Mach, #10-24 x .38 Lg
712-0272 5 /P Nut, Hex Sems, #10-24

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 31 of 97

2086 S/N 880,001 - 899,000

Frame

s

/
\

—J
A wmu_
.wl

Ah.ﬂwﬂisuﬁmmy
\\ e
\ 7, € o \
,,,_ =N /./
A., _u,
,,H/ ,
AI IIIIIII / //

S
s

' - V. .

) W W\
e \

A.@.uv G2 /”/

\\

\
W\
N\

o=

L]

(2
/. w\ o

\in!.uv

o)
....... —
/
/ /)
/ 9
/e e e /o

(T

v
& o
\e .hw & /

.
I =o— =T

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2086 S/N 880,001 - 899,000

Page 32 of 97

Frame
Ref#  Part Number Qty S/P/F  Description
1 703-2012 1 S  Frame Assy
711-3005 2 /P Bushing, Front Axle Pivot Pin
779-3334 1 Label, Do Not Tow
2 703-1726 1 S Latch Assy, Quick
711-3010 2 S Pin, Clevis, 3/8 Dia x 1.06 Lg
714-0507 2 S  Pin, Cotter, 3/32 Dia x .75 Lg
3  732-3002 1 S  Spring, Latch
4  738-3001 2 S  Bolt, Shoulder
736-3003 2 /P Washer, Flat, .531 x .688 x .054 Thk
736-0272 2 S  Washer, Flat, .510 x 1.0 x .060 Thk
5 731-3119 1 Cover, Frame
777-2683 1 Graphic, Frame Cover
710-0351 2 /P Screw, Truss Mach Tapp, #10 x .50 Lg
6 726-3008 4 /P Clip, Cable
710-3039 2 /P Screw, Hex Cap, 5/16-18 x .50 Lg GR5
712-3004 2 S  Nut, Hex Flange Lock, 5/16-18
7 723-3042 1 /P Bushing, Snap
8 710-3182 2 Screw, Adjustment, 1/2-20 x 1.0 Lg GR5
712-3029 2 /P Nut, Hex Jam, 1/2-20 GR5
9 703-1943 1 S  Plate Assy, Hitch
710-3000 4 S  Screw, Hex Cap, 3/8-16 x .75 Lg GR5
736-0169 4 S  Washer, Lock, 3/8
10 703-0904 1 S  Draw Bar
710-3000 5 S  Screw, Hex Cap, 3/8-16 x .75 Lg GR5
736-0169 5 S  Washer, Lock, 3/8
11  703-2156 1 Baffle, Lower Frame
736-0185 2 S  Washer, Flat, .406 x .75 x .063 Thk
710-0514 2 /P Screw, Hex Cap, 3/8-16 x 1.0 Lg GR5
710-0896 4 /P Screw, Hex AB Tapp, 1/4 x .62 Lg
12 703-0026B 1 S  Bracket, Switch
710-3015 1 /P Screw, Hex Cap, 1/4-20 x .75 Lg GR5
736-0329 1 S  Washer, Lock, 1/4
712-3006 1 /P Nut, Hex, 1/4-20 GR5

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 33 of 97

2086 S/N 880,001 - 899,000

Front Axle

o

N (] - aQ
\.v o m

\ /III UUTET \.L IIVH\.._.Ill
P lemm{!. ...\..Au. T\\

™,
II

muwv \\‘ -

l...lllllllll/ o e kll \
- \ llllv AMMIIA ‘_A i ‘GMIIV m.“

v T B =

Nl\!ﬂ\ r_n_ ' i 1

g ¥

f

| R |

P o

k ‘\

o-.iiu.il...N_ o)

i

[
/

] o N...--.. \ k, m W
= B -\\z C um“v
.ll\ p— )
-8 DY /
™ h( \ AW
\ \ \ g 2 o
N\ [ ;
/ “‘ M N.. ) \\ V \\ \
< - mnn \\ " [ o Qe — ..Jrl..- UHWIIIJAM.‘:.I \\ \\
.rL ._msmu T—m '« -“._ \ — ..” / Jn nli,i __.. / \
_ _ .‘A w .‘ “‘ \ — _m ar v_..: L J q:.‘mmy' \
/ ..-........Jw..n\ .} ] < _‘_\
/ \ :...n|m. I

w
(9]

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2086 S/N 880,001 - 899,000

Page 34 of 97

Front Axle
Ref#  Part Number Qty S/P/F  Description
1 759-3271 1 Axle Assy, Front Includes Ref No 2 (Qty 4) & 3
(Qty 3).
2  741-3005 4 Bushing
3  737-3000 4 S  Fitting, Lube, 3/16 Drive
4  710-3019 1 /P Bolt, Hex, 3/4-10 x 5.0 Lg GR5 w/Hole 1
5 703-1445 1 S  Knuckle Assy, LH - Steering
6 703-0275 1 /P Knuckle Assy, RH - Steering
7  711-3053 2 /P Tie Rod
712-3001 2 S Nut, Hex Jam, 3/8-24 GR5
712-3029 2 /P Nut, Hex Jam, 1/2-20 GR5
8 723-3015 2 S Ball Joint, 1/2-20
9 723-3016 2 S  Alignabal End
10 710-3111 2 /P Screw, Hex Cap, 3/8-16 x 1.5 Lg GR5 w/Hole
11  759-3452 1 Steering Lever w/Fitting Includes Ref No 3.
12 711-3048 1 /P Pin, Steering Pivot
13 714-0111 2 S Pin, Cotter, 3/32 Diax 1.0 Lg
14  716-3002 1 Ring, Retaining
15  736-0921 2 S  Washer, Lock, 1/2 Dia
16  712-3012 2 S  Nut, Hex Castle, 1/2-20 GR5
17  736-3027 1 Washer, Flat, .531 x 1.75 x .090 Thk
18 710-3043 1 Screw, Hex Cap, 1/2-13 x 75 Lg GR5
19 712-3011 1 Nut, Hex Castle, 3/4-10
20 714-3001 1 S Pin, Cotter, 1/8 x 1.5 Lg
21  710-0152 1 S  Screw, Hex Cap, 3/8-24 x 1.00 Lg GR5
22 736-3039 1 S  Washer, Flat, .406 x 1.5 x .112 Thk
23 719-3065 1 Arm, Steering
24  710-3083 1 /P Screw, Hex Cap, 5/16-18 x 1.38 Lg GR5
25  712-3009 1 S Nut, Hex Center Lock, 5/16-18 GR5
26 714-3004 2 Pin, Cotter, 3/32 Diax 1.25 Lg

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 35 of 97

2086 S/N 880,001 - 899,000

Front Wheel

-
rer e
=X

o

m

“l.___.rf.p

f
(@)

F
el

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2086 S/N 880,001 - 899,000 Page 36 of 97
Front Wheel
Ref#  Part Number Qty S/P/F  Description
734-3117 2 S Tire, Cub Tread, 18 x8.5x 8
1 734-3085A 2 Wheel Assy, Front Includes Ref No. 2,3 & 4
2 737-0224 2 Fitting, Lube
3  734-0255 2 S  Valve, Tubeless Air
4  777-8680 2 Label, Inflation
5 741-3002 4 S  Bearing, Wheel Ball
6 731-3020 2 S Cap, Hub
7 736-0179 4 S  Washer, Flat, .531 x 1.25 x .100 Thk
8 736-3095 2 S  Washer, Flat, .535 x 1.92 x .060 Thk
9 710-3126 2 /P Bolt, Patch, 1/2-13 x 1.0 Lg GR5

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 37 of 97

2086 S/N 880,001 - 899,000

Fuel Tank

0 N
_l/ ‘ Af / ‘1!.
\ / / \ /
\ R
Y e\ :
/ el v X o
/ \ v rﬂ&“_\ \ /
\w L5 // ™ \ /
\\\ / ,.. . -
© ( f_nm,, -
Ay/ ,/
”/vv_ ///
\\\A...\..~ /// \
AM /_. Vynul
\.l /.11 ., \
VA=
¢/
m -1, .u\muv_ \\ \\
/ PR—— S S /
'SP "wv ~// / N\
f ”” / . /J.\ / \\ / \\ / \
. / /X\ S \\ ////
. AR y
/[N Ko\
- \\\ ,// " !..m L um.lv /
< N\ y o,
s, P 29 / / / |
\ \ _n A‘ HU!)NMP_‘n W ‘\7/// // \\“\ \ \‘-ﬂ.ﬂﬂlrl S ¢ 4
/ / /| A TN ~
[/ __ ,__.
w P
Qv....!.....in.... /
. _.ulllllllu.' - /
‘ .m_ .ﬁ, | Mw\ ~\ \
// \l“W - A~ S /nw-
Enp— // ‘\ N .
, /r // /
\>/ O\
(7

g
f
SR

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2086 S/N 880,001 - 899,000 Page 38 of 97
Fuel Tank
Ref#  Part Number Qty S/P/F  Description
1 751-3106 1 S  Tank, Fuel
2  751-3008 2 S  Bushing
3  751-3085 2 Valve, Fuel Shutoff
4  726-0205 12 /P Clamp, Hose
5 1 Line, Fuel - 24" Lg Order Bulk Fuel Line Part
No. 759-3330, 10 Ft Lg.
6 751-3118 1 S Cap, Fuel
7 751-3082 1 S  Sensor, Low Fuel
8 759-3616 1 S  Bushing, Rubber
9 1 Line, Fuel - 5" Lg Order Bulk Fuel Line Part
No. 759-3330, 10 Ft Lg.
10  751-3096 1 S  T-Fitting
11 1 Line, Fuel - 17" Lg Order Bulk Fuel Line Part
No. 759-3330, 10 Ft Lg.
12 1 Line, Fuel - 6" Lg Order Bulk Fuel Line Part
No. 759-3330, 10 Ft Lg.
13  KH-25-050-03 1 S  Filter, Fuel
14 1 Line, Fuel - 2" Lg Order Bulk Fuel Line Part
No. 759-3330, 10 Ft Lg.
15 KM-49040-2065 1 Fuel Pump Assy
16  710-0946 2 /P Screw, Truss Mach, 1/4-20 x .62 Lg
17  736-0175 2 S  Washer, Spring, .265 x .562
18 712-3027 2 S  Nut, Hex Flange Lock, 1/4-20
19 1 Line, Fuel - 64" Lg Order Bulk Fuel Line Part
No. 759-3330, 10 Ft Lg.
20 KM-49019-1055 1 /P Filter, Fuel

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 39 of 97

2086 S/N 880,001 - 899,000

Hood And Grille

/ P~
\\ N
’ )
O /
/ 6 \. \ \\
\\ ‘\\\- \ &V!l!/ . ﬁ,Hﬂ ﬂ
\\ ‘\N ez \nmuwnnwww Prens, \ lnn/::Lm\\\\\
\ le \ \ P V\ V2 Sy SN A .
\ ..I/ P \un\ A 7 ln.w.
A \ WS AL/
\\ V\\ II' [y - \ \ . S m.lr - hnl\
7 “\y © A“\ (— <
A nmnu, ﬂ.\)l A“ﬁ ,“ . .g llllrlh A / ..Wllllilllll. o™
~ \, 52/;_v o ~ — .v. o S
o~ Qv -y mv. \ -~ ' SN
/l/ Il:..-lll\\\\ Am‘ _N//mnmﬂﬂll.nm.mﬂm”ﬂ” ”H
..Lw_..ﬂ” H”/.uﬂ---m_m_nm N
NU“W&Y S E:: N\ N\
- o0 Wy Ry
NI A\ \./,. 2. \ N //”., ,/,/,m// N
™ \\; AN ﬂm \, o] N w0
oo’ Y Ind \, ¢ wx - fom=~
2 N\ % / : AN
”w, m ,, /// ANH// \\ mw .mmnm,m r:. ///” /y”
AN N VAR / ,” AN ,..,ﬁm,w,

\ ! f

,nU\ © o0 I~
~ ”H_/A |
/ .ﬂL -~
| yar e
4 o
/ N N
”//mnrr.m/l.

™ w0

I

L

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2086 S/N 880,001 - 899,000 Page 40 of 97
Hood And Grille
Ref#  Part Number Qty S/P/F  Description
1 703-1951 1 Pedestal
2 712-3044 2 Nut, Wing, 1/4-20
3  736-0463 10 S  Washer, Flat, .251 x .62 x .052 Thk
4  703-2153A 1 Panel, LH Side w/Slots
5 631-3004 1 Panel, RH Side w/Cutout & Slots
6  759-3785 1 Graphics Kit, LH Side Panel
759-3786 1 Graphics Kit, RH Side Panel
7  710-3002 4 S  Screw, Hex Cap, 5/16-18 x 1.0 Lg GR5
8 736-0119 4 S  Washer, Lock, 5/16
9 703-0008 2 /P Retainer, Grille Housing
10  731-3099 1 Grille, Insert
11 731-3102 1 S  Grille, Lens
12 731-3178 1 S  Grille Hsg
777-3195 1 Label, Light
13  703-1829 1 S  Hinge Assy, Hood
14  710-3214 4 /P Stud, Double Ended
15  712-0107 4 S Nut, Hex Patch Lock, 1/4-20
16  703-1856 1 Plate, Hinge
17  710-0748 6 /P Screw, Pan Hd Tap, #12 x .50 Lg
18  731-3089A 1 S Hood
19  779-3536 2 S  Graphic, Cub Cadet Script w/Studs
726-3047 6 S  Retainer, Push Nut
20 710-3217 1 /P Screw, Truss Hd Mach, #8-32 x .38 Lg
21  732-3063A 1 Clip, Hood Latch
22  736-0310 1 /P Washer, Flat, .16 x .38 x .045 Thk
23 712-3072 1 S Nut, Hex Keps, #8-32
24 711-3296 1 S  Pin, Latch
25  710-0286 2 /P Screw, Phillips Hd Truss Mach, 1/4-20 x .50 Lg
26  736-0211 2 S  Washer, Flat, .285 x 1.25 x .060 Thk
27  703-1955 1 Bracket Assy, LH Panel Mtg
710-3013 2 /P Screw, Hex Cap, 1/4-20 x .50 Lg GR5
736-0329 2 S  Washer, Lock, 1/4
712-3006 2 /P Nut, Hex, 1/4-20 GR5
28 703-2162 1 Screen, RH Side Panel
29 703-2163 1 S  Screen, LH Side Panel

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 41 of 97

2086 S/N 880,001 - 899,000

Hydraulic Cylinder

/rrrlt\\
- . \\\\\\ 111,..!........ -
n ) Cr
m L]
Ny d .A,Jﬂ..-._m
_mw__ ] N X, ‘
C_-g Ptk
ey’ N -~ o
\\\\ _.\H 11111 “h
.\\ \ \\\........,./ I/
< _h A v_
I.I”..I.f[lnn\ \\

w0

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2086 S/N 880,001 - 899,000 Page 42 of 97
Hydraulic Cylinder
Ref#  Part Number Qty S/P/F  Description
759-3431 1 /P Kit, Hydraulic Cylinder Seal Includes Ref No.
1,2,3,4&5.
1 1 O-Ring, 2-1/8 x 2-1/2 x 3/16
2 1 O-Ring, 3/4 x 1 x 1/8
3 1 O-Ring, 2-5/16 x 2-1/2 x 3/32
4 1 Seal, Hydraulic Cylinder Piston Rod Wiper
5 1 Retainer, Hydraulic Cylinder Front Head
6  717-3005 1 /P Cylinder, Hydraulic

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 43 of 97

) D S

,
Td el o,
[1 -

.
,I’lll
" l!ll I...lf
[ .....II \V ..IIII lll...l IIII
, ..iwma., mw‘ / mw A 1//!, 11/1”1/1.
_  / ) . \
” 0~ _ / mw / - ‘.V ~ N
“W e, tu / (ol o K II \, II
_ ~l® “ w \ O\
im“!.. = \ AN //
R B8 / N\ /,
o TSR \\
IIIII... \Y VJVHJ...I! ~— \ // //
Yy VS | // \ \
...ll... \ . )i ll‘nll K‘ ® \\
~, W .nm Yo, kv/i
nu_\w...ll...l! Ammv lllll
\ ’IIIVII
W\ ‘mv _mnxn— \ lhlnllll \\ \\
L w 3 \\ m‘- "~ \ \
llllll \ i . - \ \
. :Vm mr__\
~R/ /Yy
l...l\ \ \

e ————

o
o
o
3 {

¢ QDY { - |
© 3 0 S \\
b ..m I""!.m.v / /
88 & B/ \ \
s S @ °~ \)
85 TTSe - m“wv o \ \
F ¥ foo)
© O \\ nmj .\dm \\\\\\
SE 1>



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2086 S/N 880,001 - 899,000

Hydraulic Lift Controls

Page 44 of 97

Ref#  Part Number Qty S/P/F  Description
1 731-3100A 1 S Handle, Valve
779-3534 1 S  Label, Lift Handle
2 710-0749 1 S  Screw, Hex Cap, #10-24 x 1.0 Lg
3  712-0998 1 /P Nut, Hex Center Lock, #10-24
4  713-3000 1 S  Link, Chain
5 717-3308A 1 /P Valve, Lift For component parts see "Hydraulic
Lift Valve" illustration and parts list.
6 736-0329 5 S  Washer, Lock, 1/4
7  710-3218 1 Screw, Socket Hd Cap, 1/4-20 x .62 Lg GR8
8 721-3021 2 S O-Ring, .301 x .070 Dia
9 703-1803 1 S  Clamp, Double
10 727-3046 1 Hose, Cylinder-Contracting
725-0157 1 /P Strap, Tie
11 727-3045 1 Hose, Cylinder-Extending
12 710-0751 2 /P Screw, Hex Cap, 1/4-20 x .62 Lg GR5
13  736-0270 1 /P Washer, Bell, .265 x .75 x .062 Thk
14 710-0641 2 /P Screw, Hex Cap, 1/4-20 x 2.25 Lg
15 703-1801 2 Bracket, Valve Mtg
16  712-3006 4 /P Nut, Hex, 1/4-20 GR5
17  717-3005 1 /P Cylinder, Hydraulic For component parts see
"Hydraulic Cylinder" illustration and parts list.
18 727-3006 1 /P Elbow, 90 Deg w/O-Ring
19 721-3002 2 /P O-Ring, 1/4 OD Tube
20 727-3007 1 /P Elbow, 45 Deg w/O-Ring

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 45 of 97

2086 S/N 880,001 - 899,000

Hydraulic Lift Valve

A\
s, DN
& L__m.‘_

) _ m.“mmmn , \v.i_

-]

-
Aﬂm“ w._wn._.lllluilllll...l- )
| m_m_m__

,—1‘ lulr
(
l.."‘. mmr v

!

- T ‘.l. 0

/

ﬁ

-ua“‘.
AN
Y/

=

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2086 S/N 880,001 - 899,000 Page 46 of 97
Hydraulic Lift Valve
Ref#  Part Number Qty S/P/F  Description
717-3308A 1 /P Hydraulic Valve Assy
759-3512 1 Kit, Valve Rebuild Includes Ref No. 1, 2, 3, 4,

5,6, 7 (Qty 3) & 8 (Qty 6)

1 710-0192 1 /P Screw, Truss Mach, #10-24 x .38 Lg
2  736-0400 1 S  Washer, Flat, .218 x .62 x .063 Thk
3 716-3016 1 Ring, Int Snap, 1.023 Dia

4  711-3288 1 Cup, Centering

5 732-3059 1 Spring, Comp, .50 OD x .76 Lg

6  736-3008 1 S  Washer, Flat, .344 x .75 x .105 Thk
7 721-3022 2 O-Ring, .424 x .103 Dia

8 721-3021 4 S O-Ring, .301 x .070 Dia

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 47 of 97

2086 S/N 880,001 - 899,000

Hydrostatic Transm

ission

"
M~ N e
oy ~ . “-v >
(@] ﬁ. W ‘
B o 8\ @/
\ [Q'RN I.A‘v
\

NGO

@ ' . -8
,, /”m, VTl , ,A,..mm_..\. ol2 ]

.mu “5 ..M. 2 \ > wh\ \.\ —_— o ———
AR Y

\ o/ \}lf
\ \ ,mw_di D
wu:vu_u./? ............ : ,_mm % _@m ,.«.w/,m,m un\, S —
_@Ez_zz » ‘VN,HQN ) ﬁ\ J - Er

8.

™
™

e \P.-IIIIIIIW‘ bt
we W P
RS ﬂ NS LTEeN \
) \\\\ WS

/ 2

A
| ———————y
L0 <t =

<7

A. Vﬂ"“ﬂlﬂ#i\.ll(

S m—

”/. N ) /,
\AN Yan anu%!

ll IEJ\ ﬂ

\]ﬂﬂ“‘
- S
\,,Q. L0

\ .ﬂﬂ\\ o

"W,
\ e
e d /‘ w
w l ﬂﬂ B " * 4

w

TN

S5O

Ylll\

mm—.-illl...||!

N

(3]

s

o

wy
™~

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2086 S/N 880,001 - 899,000
Hydrostatic Transmission

Page 48 of 97

Ref#  Part Number Qty S/P/F  Description
A  SU-9510405-0003 1 /P Kit, Charge Pump Includes Ref No. 27, 28, 29,
30,31 &32
B  SU-9500085 2 S  Valve Assembly Includes Ref No. 35, 36, 37 &
38
C  SU-9510385-0003 1 Kit, Relief Valve Includes Ref No. 16, 17, 18
(2),20& 34
D SU-9510385-0001 1 Kit, Relief Valve Includes Ref No. 16, 17, 18
(2),19& 20
E SU-3103078 1 Housing Assembly Includes Ref No. 1, 2, 4 (2)
&5 (2)
1 SU-3103069 1 Housing, Transmission
2  SU-9008000-7505 1 S  Seal Lip
3  SU-9001370-0003 1 /P Bearing, Roller
4  SU-9001455-0004 2 Bearing, Needle
5 SU-9008000-6701 2 /P Seal, Lip
6  SU-9009625-6904 2 /P Washer
7  SU-3101045 1 /P Shaft, Trunnion
8 SU-9006320-0069 1 Ring, Retaining
9 SU-3102875 1 S  Gasket
10  SU-9004800-2506 2 S Pin
11  SU-3102907 1 /P Shaft, Motor
12 SU-3102020 2 /P Plate, Thrust
13  SU-3103136 2 /P Block, Cylinder
14  SU-3102687 1 /P Plate, Valve
15  SU-9001355-0001 2 /P Bearing, Roller
16  SU-3100055 2 /P Plug
17  SU-9004201-3100 2 S O-Ring
18  SU-9510447 4 /P Kit, Shim Pack
19 SU-3101536 1 /P Spring, Center Relief Valve
20 SU-3100053 2 /P Cone, Relief Valve
21  SU-9007200-3728 4 Screw, Hex
22  SU-9005001-2500 1 Plug, Pipe
23  SU-9005100-7500 2 Plug
24  SU-9510643 1 /P Center Section
25  SU-3101069 1 /P Pipe
26  SU-9007206-4428 2 Screw, Hex
27  721-3032 1 S  Seal Lip
28  SU-9001455-0002 1 /P Bearing, Needle
29 1 Charge Pump Housing Order Charge Pump
Kit No. SU-9510405-0003
30 SU-9004875-0076 1 /P Pin
31 1 Gerotor Order Charge Pump Kit No.
SU-9510405-0003
32  SU-9004100-0360 1 O-Ring
33  SU-9005001-1200 4 Plug, Pipe
34  SU-3102301 1 Spring, Implement Relief
35 1 Valve Order Valve Assembly No. SU-9500085
36 SU-9004201-6200 2 O-Ring
37  SU-9006110-0160 2 ing, Back-up
38 SU-9004100-07g0V\V/ . m)émower pa%ﬁt(s com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2086 S/N 880,001 - 899,000
Hydrostatic Transmission

Page 49 of 97

Ref#  Part Number Qty S/P/F  Description
39 SU-3102731 1 /P Plate, Valve
40  SU-9004800-1508 2 /P Pin
41  SU-9004690-1910 3 /P Pin, Spring
42  SU-3103072 1 Swashplate
43  SU-3103546 1 S  Shaft, Pump
44  SU-9001310-0001 1 /P Bearing, Ball
45  SU-3103181 1 S  Shaft Assembly, Trunnion
46  SU-9007500-3722 2 Screw, 12 Point
47  SU-9007200-3724 2 Screw, Hex
48  723-3014 1 S  Oil Filter
49  SU-9004201-5000 2 O-Ring

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 50 of 97

vall Ve
P 2]

x ] .
PR ..Am 7v w T

Y

,m,/
2 Aw

\ ] 7

”/ ) f mm_n

\ s e 5/
o < v.ll.\ / J/_ MWIV.I / \\
o el wm.v (] @\ |4
a T _HLHUI ﬂ W”bl“

o 2/ | e
o2 o N/ Muxm\..b
owm .}d&m N. / /,/ . mm"
Oi [ 4 e d henar””
o /N & .
9 W 4\ _,G-u_., /.“W[\\\\\Mé
s _.:w,n. 2 @

o .,
S = 77 R
o = ot Nw
% | ”/ D
o0} ..m /M/ ™~
<0 \\ ™
0 £ /”v «
X A
o= e S
~N 1S "n“.\n..iin e O

M runU T

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2086 S/N 880,001 - 899,000
Implement Lift And Down Stop Rod

Page 51 of 97

Ref#  Part Number Qty S/P/F  Description
1 703-2001 1 Shaft Assy, Lift
2 715-0114 1 S  Pin, Spiral Spring, 1/4 Dia x 1.50 Lg
3 748-3041 1 Bushing, Lift, LH
4  710-3015 4 /P Screw, Hex Cap, 1/4-20 x .75 Lg GR5
5 736-0329 4 S  Washer, Lock, 1/4
6 712-3006 4 /P Nut, Hex, 1/4-20 GR5
7  748-3040 1 Bushing, Lift, RH
8 703-2006 1 Bracket Assy, Lift
737-3000 1 S  Lube, Fitting, 3/16 Drive
9 703-0176 1 /P Pin Assy, Lift
10 711-3030 1 Pin, Clevis, 1/2 Dia x 2.172 Lg
736-0108 1 S  Washer, Flat, .510 x .75 x .033 Thk
714-0115 1 S  Pin, Cotter, 1/8 Diax 1.0 Lg
11 717-3005 1 /P Cylinder, Hydraulic For component parts see
"Hydraulic Cylinder" illustration and parts list.
12 738-3008 1 Bolt, Shoulder
13  736-3019 3 Washer, Flat, .531 x 1.06 x .134 Thk
14  712-3022 3 /P Nut, Hex Center Lock, 1/2-13 GR5
15 703-0174 1 Bracket, Cylinder
16  710-3032 2 /P Screw, Hex Cap, 1/2-13 x 1.25 Lg GR5
17  746-3018 1 S  Cable Assy, Indicator
18  710-0206 1 /P Screw, Hex Cap, 1/4-20 x .88 Lg
19 712-0107 2 S Nut, Hex Patch Lock, 1/4-20
20  738-0255 1 S  Screw, Shoulder, .375 Dia x .181
21  736-0286 1 S  Washer, Bowed Spring
22  703-1483 1 S  Arm, Indicator
23  732-0357 1 S  Spring, Extension, .33 0D x 1.12 Lg
24  703-1482 1 Bracket, Mounting
728-3012 2 Rivet, Pop, .125 Dia x .232 Lg
25  779-3563 1 Graphic, Down Stop Adjustment
26 747-3159 1 Rod, Down Stop Adjustment
27  732-0645 1 S  Spring, Compression, .501 x .75 x 1.00 Lg
28  736-3064 1 S  Washer, Flat, .656 x 1.312 x .074 Thk
29  715-0104 1 Pin, Internal Cotter
30 711-3317 1 S Clevis, .750x 1.00 Lg
31 736-3094 1 S  Washer, Flat, .758 x 2.0 x .030 Thk
32 712-0351 1 S  Nut, Hex LH Thrd, 1/4-28

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 52 of 97

2086 S/N 880,001 - 899,000

Indicator Harness

[#]
E
9 o
Al
-
LY L.t 7
Wy
navi , 48 d ) A
P WY “amn' " ammat
=) L 2mal .
I
™) cfilt ,
Kl
Fy
,
| |
nwiowh N o T -
Tt = - e’ an "am
|
L
T , ,
4
/ '
s 4 m,_
/! / ,
\\ \\\ \\\ \\
w~ Vs /
L ULLLL

ol

ORANGE

~n

©F WD WD

,‘-“

o

e

P

N

RED/WHITE

8 2

ey
?m_ mumr

Jpoee]

[
&

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 53 of 97

2086 S/N 880,001 - 899,000

__ AA-T3E

Wl

....,-

— —

pEm—

&

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2086 S/N 880,001 - 899,000

Page 54 of 97

Labels
Ref#  Part Number Qty S/P/F  Description

777-4571  777-4571 1 S LABEL-CUB W/SPRIG
777-1717  777-1717 1 LABEL-SEAT ADJ RELEA
777-2283  777-2283 1 S  GRAPHIC,WARNING HOT
777-4602  777-4602 1 S LABEL-STEERING CAP
777-4554  777-4554 1 GRAPHIC-2086 (1
777-4548  777-4548 1 GRAPHIC-HOOD RH
777-4549  777-4549 1 S  GRAPHIC-HOOD LH
777-4485  777-4485 1 LETTERS W/SPRIG-CUB

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 55 of 97

2086 S/N 880,001 - 899,000

Labels (Cont.)

Y

my P

OO ___

14A-

00

y

AWARNING

ey

5
O«
oo m
ﬂ_ %) L .
1 2 O (7))
_. o X +
oc D
e = 2 2 s
o sl o
T o -
_ oo q
> O =
m d
o (@)
W c. :
= ! =
e 1 Y i >
< \ aa¥
mw / . - =t o
2E Y Y LRI E
a < . 2 ® mn"
z 2= 1 A
< = el =
oo w oc o CC
N B~ 5 <
4 = oXH®?a
4 M 0 .
= <C Z 7 Wwom
> =S
N« Q D2 =0
29 >||2agZ
33 o LWz
< I O -5
@ O - wLZH
00 <||2ZCx
IR wiow
prid Mmoo
O <<
i “_mm. - o
0wt
Smik
Q
oo << Q.




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2086 S/N 880,001 - 899,000
Labels (Cont.)

Page 56 of 97

Ref#  Part Number Qty S/P/F  Description

777-6279  777-6279 1 LABEL-HEIGHT

777-4570  777-4570 1 GRAPHIC-REAR FENDER

777-2683  777-2683 1 GRAPHIC-FRAME COVER

779-3508  779-3508 1 LABEL-DASH

777-2457  777-2457 1 PLATE-REF. TRANS. I.D.

777-2041  777-2041 1 S GRAFIC-MADE IN USA

777-5371  777-5371 1 LABEL-MODEL/SERIAL #
779-3534A  779-3534A 1 /P LABEL-LIFT LEVER

777-4420  777-4420 1 LABEL-BATTERY CABLE

779-3334  779-3334 1 LABEL-DO NOT TOW

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 57 of 97

2086 S/N 880,001 - 899,000

Lubrication

s
\n.)/,.,m-H-

s_..--i,é )=

Ill\mn.u.wu
\\nuv i
A..uuuuuwuuunun%.__... \n_ mv _ ) W=t R .
]
o™
A ol )
1w o
/) e K aw /5 o [ o

> A p, /G
A..mv A
9

/
©.~ A ™" ““& ___””/n||\|‘|. o)
. & y/ \ R
&

‘ ™
\ \w // ™.

/ R
N o .....inl',mm\ Am nmv\ww

’ w__ ."”lll ~, =
N\ S N~ Bde
\..y// \ / =7 2 ~ D V " (K urm..w
o /ﬂwvn\ \\\ \ Am\ \ \‘ “ Mﬁ. »
- T 2 LY e A 7 ﬁ < \u\ e
et 9 - &.ev !....\\ , A kA - W
HM- - = i p \\‘\ &AMW v
~ — -
m w [ J— | ™~
\\.L v ~
b
A AA ....n.u..,? N
\
ANSES W
AN /// Gt M
/ A /fluﬂm#.i.n_ v
ANENNSNGY,
A\ NS
0 N
e -~ A / ) \.llv.... -~ /
o0 ,.A / ‘V\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2086 S/N 880,001 - 899,000

Page 58 of 97

Lubrication
Ref#  Part Number Qty S/P/F  Description
1 KM-13045-2051 1 Receiver, Ol
2 KM-13107-2099 1 Shatft
3 KM-13183-2419 1 Plate
4 KM-14024-2113 1 Cover
5 KM-16115-2090 1 Cap, Oil Filler
6 KM-16154-2053 1 Rotor, Pump Inner
7 KM-16154-2054 1 Rotor, Pump Outer
8 KM-49065-2071 1 S  Element, Oll Filter
9 KM-49065-2072 1 Screen, OIl Filter
10 KM-52005-2120 1 /P Dipstick, Engine Oil
11  KM-59051-2114 1 Gear, Spur
12 KM-92042-014 2 Pin
13  KM-92055-2086 1 O-Ring
14  KM-92143-2187 2 Collar, 8.2 x10 x 10
15 KM-92144-2053 1 S  Spring, Relief Valve
16 KM-130G0614 3 Bolt, Flanged
17  KM-130B0820 2 Bolt, Flanged
18 KM-214B0512 2 Screw, Pan
19 KM-600A1300 1 Ball, Steel, 13/32
20 KM-670B2011 1 O-Ring
21  KM-99969-1395 1 /P Drain, Oil

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 59 of 97

e
III
IIII

0

o

g {

S ”

@)

Q

c P

k=)

c

Ll

o

m ......III
O r l”l ll"
m O fa Ny “ -

- C Hll (7
ga N ST e
= RN ), Iz / &A S

1 C V. /I/”ll \\ _‘\ NG .-M‘m ‘“‘ \“

3 m haf v /o “‘“‘ 5

S S pras /9%

oS .."ﬂmmul.. \“A“\ > LKM\\\\. /..wr .
O ol P o s |

B2 Y/

53 = |

n % |

(o]

XS {CF}

m % k e, g

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2086 S/N 880,001 - 899,000
Pedestal, Instrument Panel And Engine Controls

Page 60 of 97

Ref#  Part Number Qty S/P/F  Description
1 731-3096 1 S  Panel, Instrument
2 746-3062 1 S  Choke Cable w/Nut
3  710-3009 5 /P Screw, Pan Hd Cutting, #10-24 x .75 Lg
4  779-3508 1 Label, Dash
5 603-0023 1 S Pedestal
6  710-0709 2 Stud, Self Clinching
7  712-3071 2 S Nut, Hex Keps, #10-32
8  746-3061 1 Control, Throttle
9 731-3161 1 S  Knob, Throttle
10 710-3217 1 /P Screw, Cross Rec Truss Hd, #8-32 x .38 Lg
11 712-0142 1 /P Nut, 8-32

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 61 of 97

N
\\VV.,_I
e e
\\...lvv‘\\‘/ lv.. ] /y m
\nll...llll\\.\\\\ - m
\ /[ S
S / /— My v
\ P
/ “\......I,N.ﬂu“”.\lvl\.\ w
7 o]
/ /r__nuv._ hﬂ\.\\\..i Nu
Tyl _..i.iuuw_, :K/
\ =
, (@)
™ B m
>
e A
Y
- / _ﬁ‘ﬂmw
: \ @ ey ¥ &
. / ; fu\“,.___.-.
: /r LI
[o0]
35
o v
B
N —
3 2 N
3 ,‘_nv e
Qo g

et o -



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2086 S/N 880,001 - 899,000

Page 62 of 97

Piston/Crankshatft
Ref#  Part Number Qty S/P/F  Description

1 KM-13001-2136 2 Piston, Std
KM-13029-2108 2 Piston, .25
KM-13029-2109 2 Piston, .50

2 KM-13002-1013 2 Pin, Piston

3  KM-13008-6025 2 Ring Set, Piston Std
KM-13025-6007 2 Ring Set, Piston, .25
KM-13025-6008 2 Ring Set, Piston, .50

4  KM-13251-6022 2 S Rod Assy, Connecting
KM-13251-6026 2 Rod Assy, Connecting, U/S, .50

5 KM-49119-2130 1 Crankshaft Assy

6 KM-59051-2112 1 Gear, Spur

7  KM-92002-2053 4 Bolt, Conn Rod

8 KM-92036-021 4 Circlip, Piston Pin

9 KM-551A0408 1 Pin, Dowel

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 63 of 97

2086 S/N 880,001 - 899,000

Power Steering Box Assembly

e —

e

,// o —
P ——Y N\, 1
/ ¢ / ﬂ / Y
\l.l v) | ! ' ol
.mm, < A\ r r_w“,w. ,wv / ‘ )mv.-,-‘-,.-...mwu
mv Q n} 4, ,. //. © \\ N\ \w AMnu.w,. e \\ ,A‘ /
-1---1--...-..},,..ua\rm “ v g N / \ Ve
- = e .\ . ,ﬂl // ’ / IHV\. AA , m
R e ——— / N / / \ . ) \mw
" /c o, M,/ e \ ) =2 g ,“x,@. ......... 2)/ /S 7 /
. Q\p”é// /x AT N /4 e/
A\ - nv - / \ / / \ AN
™ / N/

oo /!

M e

" e e e e e

ﬂﬂ /

N ﬁ__llnnﬂ

w g, T/

...IIII N
. Ill...llllls.lﬂ < “/I
AN

WWW.mymowerparts.com

\.,
« dCN ™
/ A= O\ v

Km.,,v

/.../ oy
/mn”nuv Mm.l””
R [ gy
1|.i||...|||||:”nuu‘_ NP / o
A ® \\\ wam v. €O v “ “ W \ ’ \ \ \ ™
\\ “nnnnﬂnﬂ i \ﬁ\w \\ \\

@)\ /Y e Se—il v

Mwmll..uuwllnlll.uv \ V,aﬂnn.nl\ \w\_(iﬁ \\ /
|



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2086 S/N 880,001 - 899,000
Power Steering Box Assembly

Page 64 of 97

Ref#  Part Number Qty S/P/F  Description
703-1858 1 Power Steering Box Assy w/Flat
1 712-3057 4 S  Nut, Hex, 5/16-24
2 RG-HGF016015-X1 1 /P Power Cover & Check Valve Assy
3  RG-032755 5 Ring, Seal
4 RG-032758 5 O-Ring
5 RG-HGF015008 1 Manifold, Port
6 RG-401443-X1 1 Kit, Spring
7 RG-HGF013001-A1 1 Drive Assy, Hex
8 RG-040147-X1 1 Roller Kit, Needle
9 RG-HGF014000-A1 1 Valve & Ring Assy
10 RG-HGF015000 1 Manifold, Isolation
11 RG-HGF013002 1 Drive Link
12 RG-HGF019008 1 Ring, Metering
13 RG-021347-0112 11 Screw
14 RG-032724 1 Seal
15 RG-HGF014001 1 Cover, Commutator
16 RG-HGF014002-Al 1 Commutator & Ring Assy
17 RG-477301-0034 1 Spacer, Drive Link
18 RG-HGF107000 1 Rotor Assy
19 RG-HGF013000 1 Drive Plate
20 RG-477300 1 Spacer
21  RG-069020 1 Bearing, Thrust
22 RG-478046 1 /P Seal, Face
23 1 Ring, Back-up Order seal kit.
24  RG-477297 1 Seal, Spacer
25 RG-HGF016001 1 Plate, Upper Cover
26 RG-086125-S10771 1 Input Shaft Assy
27 RG-401465 1 Ring, Retaining
28 RG-028493 1 Washer
29 RG-028495 1 Plate, Retaining
30 759-3572 1 Upper Cover & Tube Assy w/Flat
31 RG-061016X1 1 /P Bearing, Column
32 RG-402405 1 Dust Seal, Column
33 RG-021360-0462 4 Bolt, Special
RG-SK000097 1 /P Kit, Seal Includes Ref No. 3 (Qty 5), 4 (Qty 5),

14,22 & 23

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 65 of 97

Power Steering Cylinder And Hydraulic Lines

2086 S/N 880,001 - 899,000

b=
g
O
€
(T

©)

\ -

i,

fs.com

-

WWW.mymowerpar



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2086 S/N 880,001 - 899,000
Power Steering Cylinder And Hydraulic Lines

Page 66 of 97

Ref#  Part Number Qty S/P/F  Description
1 727-3038 1 Hose, Steering, 10.5 Lg
2  727-3037 1 Hose, Steering, 8.9 Lg
3 727-3012 2 /P Elbow, 90 Deg Tube
4  717-3041A 1 S  Cylinder, Power Steering

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 67 of 97

2086 S/N 880,001 - 899,000

<I
\‘
(a9 J
ey .
:f::/:
(4]
_ 7o) ~
. .
A .
s oy N
ALN/...MJ,N.. 7...mr N L&) S ./
VAN ~ # v
,w_\ *g o \\v
NS, N 5574 \
e \ ‘
o9 - \i.A “ww /fi. , ,
e (N W e Irl...lr! ‘
= — Y
RO //n.f - \, _/m/,
< lle' nﬂ,MU“J & ,—..IIIIJI.... nﬂwﬂmﬂj — . / I,,”H//
2 T e N
k| e A S T E NN
.m., it .rl.....&,\ wgv \ Lo i T ///
2 A IEEAN
Yy ¥
m&m\ \“\“m“\ i
% IWTILR“&&& \\ S }I.r.!lli.l
S \ \\ \... /.\n““///
m \ / /////l/
w / o //u//
\ - RN
T \ N — T
(@) /., __i......r_\d .u
c o | | ~
= \ 7 2
a // _TI AmMVA\Ju A\...,v& KW.
2|9
7 \ @ 0| ;3
m / | e . : v 7 L.
o /. rﬂmw h-su\ m_,
- \ -y | g =)

(4]

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2086 S/N 880,001 - 899,000
Power Steering Hydraulics

Page 68 of 97

Ref#  Part Number Qty S/P/F  Description
1 717-3308A 1 /P Valve, Lift For component parts see
breakdown under hydraulic lift valve.
2 703-1802 2 Clamp, Single
3 736-0329 2 S  Washer, Lock, 1/4
4  710-3218 2 Screw, Socket Hd Cap, 1/4-20 x .62 Lg GR8
5 721-3021 2 S O-Ring, .301 x .070 Dia
6 727-3048 1 Tube Assy, P.S. Return - Upper
735-3007 3 S  Spacer, Rubber
726-3020 3 Strap, Lock
7 727-3052 1 Tube Assy, P.S. Aux
8  727-3055 1 Tube Assy, P.S. Return
9 727-3053 1 Tube Assy, P.S Inlet
10 703-1858 1 Power Steering Box w/Flat For component
parts see breakdown under "Power Steering
Box" illustration and parts list
11 727-3056 1 T-Fitting
12 727-3049 1 Tube Assy, P.S Return - Lower
13 727-3002 2 S  Connector, 37 Deg Tube
14  721-3001 2 /P O-Ring, 3/8 OD Tube

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 69 of 97

WWW.mymowerparts.com

)

\
|

_____—“u_...- v

2086 S/N 880,001 - 899,000

PTO Clutch

4-1=-l-



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2086 S/N 880,001 - 899,000 Page 70 of 97
PTO Clutch

Ref #

Part Number

Qty S/P/F  Description

~NOoO O~ WNPE

750-3170
717-3403
736-3017
736-0171
710-1313
711-1075
736-0119

Spacer, 1.13IDx1.50D x1.0Lg

S  Clutch, PTO

/P Washer, Flat, .47 x 1.5 x .225 Thk

S  Washer, Lock, 7/16

/P Screw, Hex Cap, M10 x 1.5 x 35 MM Lg
Stud, Clutch Stop

S  Washer, Lock, 5/16

RPRRPRRRRR

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 71 of 97

2086 S/N 880,001 - 899,000

Radiator And Fan

L'
/r j ”
TN 8N\
L") |
™4 ,,.w ]

/
o [ o \ mm “
- -, ., l.\ m

/

“
m_

- ad
‘mr__““ A 1u___w vd _hm“/
f l/f _Tll. “\ AII Il'....lllr

._‘

¢ ¢ ,.”w

Q
O
\\ /.H.A\m e g W ._5
\\ \\\l‘ w
Y D o O
/ i \‘ q
/ PRy | W
o) \ _..u_ “mm @)
S~/ £
Ill.- \ o - \\ ‘ / m
J‘n“, 7o) el m MMIIII — M ”———“““ \ ﬂ L |
\ #..“"."nu/ ‘\.A - \m“w.n_w- — o~ >
[ oA L) = =
\ - - Am — nn“ y
A\ m .,-,
S\ o R
Y w..fw. > g \ \
L \
/ ~ L
R ,, _,,,,, " NG
— d \
_ ¥ - )] / ,.., \ \
mmu .......i....-.i— _—eTTTTM /J .muzm..rlli..i..
s < .\\\...\\15-@ / /// wv
N
u .....l_..\|||ll_! M / /.,
5 5 // /r _—
0., P "~
™) - \\L-hn—
P~



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2086 S/N 880,001 - 899,000
Radiator And Fan

Page 72 of 97

Ref#  Part Number Qty S/P/F  Description

A 1 UNKNOWN

B 1 UNKNOWN

C 1 UNKNOWN

D 1 UNKNOWN

E 1 UNKNOWN

F 1 UNKNOWN

1 KM-11012-1084 1 Cap, Overflow Tank

2 KM-1104820379H 1 Bracket

3  KM-1104920259H 1 Bracket

4  KM-1104920269H 1 Bracket

5 KM-1104920279H 1 Bracket

6 KM-13070-2093 1 Guide

7  KM-13107-2246 1 Shaft, Pulley

8 KM-13304-6007 1 /P Housing Assy Includes Ref No. 21, 24 (Qty 2)

& 39
9 KM-14037-2128 1 Screen, Radiator
10 KM-39061-2056 1 Radiator Assy Includes Ref No. 9, 13 & 25
11  KM-39062-2054 1 Hose, Overflow Return, 7.5 x 10.5 x 460
12 KM-43078-2055 1 Tank, Overflow
13  KM-49085-2052 1 Cap, Radiator Pressure
14  KM-59011-2056 1 Belt, Fan
15 KM-59041-2063 1 Fan, Cooling
16 KM-5909120529H 1 Pulley
17  KM-59091-2053 1 /P Pulley
18 KM-92015-1014 2 Nut, 8 MM
19 KM-92015-1143 3 Nut, 8 MM
20 KM-92022-2247 2 Washer
21  KM-92026-2311 1 Spacer, 12x18x 1.4
22  KM-92027-271 4 Collar
23  KM-92037-2001 1 Clamp
24 KM-92045-2191 2 Bearing, Ball
25 KM-92150-2255 1 Bolt, Drain
26 KM-92160-2034 4 Damper
27  KM-92180-2013 AR Shim, T=0.6
KM-92180-2014 AR Shim, T=1.2

28 KM-130G0616 4 S Bolt, Flanged, 6 x 16
29 KM-130B0618 2 S Bolt, Flanged, 6 x 18
30 KM-130B0635 2 S Bolt, Flanged, 6 x 35
31 KM-130G0820 1 Bolt, Flanged, 8 x 20
32 KM-130B0825 4 Bolt, Flanged, 8 x 25
33 KM-130B0830 1 Bolt, Flanged, 8 x 30
34 KM-130B0840 1 Bolt, Flanged, 8 x 40
35 KM-130G0845 1 Bolt, Flanged, 8 x 45
36 KM-171G0818 3 Bolt, Stud, 8 x 18
37 KM-315B1000 1 Nut, 10 MM
38 KM-410B1000 1 Washer, Plain, 10 MM
39 KM-481J2B00 1 Circlip, 28 MM

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 73 of 97

/
/

et e e e e II-.‘v

= /.
WY S .‘llm =y n.mw IV ll.

e uw. et il it g .--m ./

‘ < C

S i U — ||u“. v ....IJ_

\‘

Illll..-llll

0
,”,,k...

w. ...\

Ay
o .\\ \ ’
\ b:‘\}.

—

2086 S/N 880,001 - 899,000

Radiator Baffle

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2086 S/N 880,001 - 899,000 Page 74 of 97
Radiator Baffle

Ref#  Part Number Qty S/P/F  Description
1 703-2826 1 Baffle, Radiator, Right
2 703-2828 1 Baffle, Radiator, Top
3  710-0653 8 /P Screw, Hex Wash, Tapp, 1/4-20 x .38 Lg
4  703-2827 1 Baffle, Radiator, Left
5 703-2825 1 Baffle, Radiator, Lower
6 723-3061-55 1 Seal, Heat Baffle Cut to Fit

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 75 of 97

2086 S/N 880,001 - 899,000

Rear Axle Carrier

RN

"
Y I_I!... N‘u..l -

( , .........N N
\__ l:. //
N / \
1711\ ' L
N e, vy
e
-..ﬂﬂﬂ.....ﬂﬁ.m".-l\\h
2N
Zwu/ “
AN >
,,u\m&wc f
”um.w__mh\
g7
v‘,(kN\ d

P
-
po—" e

. =

N Am mn—u./
N\ II,I J i V,N
N R
] III

\

b dﬂﬂn

\‘

/ - I gt
/ )

.
/I S I!.r{m\

N\

\ ™

p

’ V\
\
\
me(.

Mv, llnﬂlll-..\\

_
ER

‘ 7%
Y

wv <y

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2086 S/N 880,001 - 899,000
Rear Axle Carrier

Page 76 of 97

Ref#  Part Number Qty S/P/F  Description

1 703-1788 2 Carrier Assy, Rear Axle Includes Ref No. 2, 3

&4
710-3116 12 /P Bolt, Hex Patch, 3/8-16 X 2.5 Lg GR5

2 721-3020 2 S Seal Oll

3 716-3015 2 Ring, Retaining

4  741-3033 2 S Bearing, Ball

5 721-3014 2 /P Gasket, Carrier

6 703-1806 2 S  Axle Assy, Rear Includes Ref No. 7 & 8 (Qty
5)

7  703-1500A 2 /P Disc, Brake

8 710-0852 10 /P Bolt, Lug

9 716-0136 2 /P Retainer, E-Ring

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

™)

Page 77 of 97

.. W\
“_nl-llu””:. I I
(a\
’!‘.”Yr._- i/ .I

N

2086 S/N 880,001 - 899,000

Rear Wheel

™~

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2086 S/N 880,001 - 899,000 Page 78 of 97
Rear Wheel
Ref#  Part Number Qty S/P/F  Description
734-3116 2 Tire, Cub Tread, 26 x 12 x 12
1 734-3017 2 S Rim, Rear Wheel
2  734-0255 2 S  Valve, Tubeless Air
3 777-8680 2 Label, Inflation
4  712-3050 10 /P Nut, Lug, 7/16-14

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

(7]

Page 79 of 97

- -— -

wa / \

\ ‘mm“ym“m ;
\

L0

72 B
-/
rw,.@ \V/

F;
s’

, y
A » \Y ¢
7\ _myw .-‘_WA‘“\ /
\ \u.,,,,..\n/ o
UN\es 7/ \
\ <t
' /// o
\ S

A
/)

2204 /SN S/
4 7
/

Ilnnll...\

\
\
\

2086 S/N 880,001 - 899,000
Seat And Track Assembly

- N

AN e e -
\X §

™

WWW.mymowerparts.com

[Y¢)
™



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2086 S/N 880,001 - 899,000
Seat And Track Assembly

Page 80 of 97

Ref#  Part Number Qty S/P/F  Description
1 757-3004 1 S Seat
2 777-2041 1 S  Graphic, Made in USA
3  710-3038 2 /P Screw, Hex Cap, 5/16-18 x .88 Lg GR5
4  736-0159 2 S  Washer, Flat, .344 x .875 x .06 Thk
5 732-3069 2 S  Spring, Comp, 1.28 OD x 2.18 Lg
6 722-0160 2 Bushing, .930 OD x .50 Lg
7 712-3009 4 S Nut, Hex Center Lock, 5/16-18 GR5
8 703-1813 1 S  Channel, Seat Spring
9 738-0145 2 S  Screw, Shoulder, .500 Dia x .840
10 732-3060 2 Spring, Comp, 1.00 OD x .86 Lg
11  736-0169 2 S  Washer, Lock, 3/8
12 712-3017 2 S Nut, Hex, 3/8-16 GR5
13  710-3215 4 Bolt, Sht Nk Carriage, 5/16-18 x .62 Lg
14  736-0119 4 S  Washer, Lock, 5/16
15 712-3010 4 S Nut, Hex, 5/16-18 GR5
16  703-1844 1 Slide, Seat - LH
17  703-1843 1 Adjuster, Manual Seat - RH
18  710-3216 4 Screw, Socket Hd Cap, 5/16-18 x 1.00 Lg
19 703-1811 1 S  Bracket, Seat Pivot Support
20 703-1812 1 Bracket, Seat Pivot
21  738-0140 2 S  Screw, Shoulder, .437 Dia x .180
22  710-3008 4 /P Screw, Hex Cap, 5/16-18 x .75 Lg GR5
23  736-0242 6 /P Washer, Bell, .345 x .88 x .060 Thk
24  779-3524 1 Label, Seat Adjustment
25  759-3603 1 Cover, Handle
26  759-3604 1 Spring
27  777-1713 1 S  Graphic, Seat Back Script

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 81 of 97

2086 S/N 880,001 - 899,000

Starter

\
\
\
\
i k\\ ,
!wmumnnu ” N //
= ”H-‘.\v_m \ /
| = .8 ,,/
, /
; ) /
- " ” b./ /
‘ LY ,,,
[ /’
SR N\
s ﬂgmmm__ S $  dum \
\ w /
/ \ - ,
\ @ 7
\ a\Ys s LN~
// w [To Ko P
0 ‘mmw. /
Q- Amwv // Ay
// [ .ll..r-. \ ‘
/ LA
\or— &
M ,..wm"m
mnmm
e :_\
3
\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2086 S/N 880,001 - 899,000

Page 82 of 97

Starter
Ref#  Part Number Qty S/P/F  Description
1 KM-13081-2108 1 Clutch Assy
2 KM-13091-2068 1 Holder, Brush
3 KM-13168-2131 1 Lever, Shift
4  KM-14024-2205 1 Cover
5 KM-16073-2098 1 Insulator
6 KM-16146-2186 1 Cone, Nose
7 KM-16146-2187 1 Cap, End
8 KM-21039-2059 4 Brush
9 KM-21040-2052 4 Spring, Brush
10 KM-21080-2054 1 Armature
11 KM-21163-2101 1 S  Starter Complete
12 KM-27010-2122 1 Switch, Solenoid
13 KM-32085-2097 1 Stopper Includes Ref No. 17
14  KM-92002-2277 2 Bolt, Thru
15 KM-92015-2146 2 Nut
16 KM-92015-2147 1 Nut
17 KM-92033-2081 1 Ring, Snap
18 KM-130B0830 2 Bolt, Flanged
19 KM-317B0800 2 Nut, Hex, 8 MM
20 KM-461F0800 2 S  Washer, Spring, 8 MM

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 83 of 97

™
- /
N
A
Lk //
s
<
o N
“r_r, /// ; (
N, -
o KON E
M /// \ \ SRar
P \ \ A yf
()]

o
\

ST
Aot HH

w .,...,,
NN \
/\ NN
A &) AN

WWW.mymowerparts.com

) oy
o /'~ / \“
m e \.\\ \“““\
%’ \\ \\ m.ﬁww; o — ‘g .
2 A ) s
1 \ d —— | I ™ B
=g \ A,L&,..i..m ,,wz QEE“WV__\V Ww 4.
-“ "’ \w m” 3 bnnn”" J |
St by &
8 3 &
= 'y /Y
<o \w,.- An&b\.m-\\
= /
(e}
2 9 /
N0 =




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2086 S/N 880,001 - 899,000
Steering Mounting

Page 84 of 97

Ref#  Part Number Qty S/P/F  Description
1 703-2135 1 Plate, Steering Support
2 747-3016 1 Clamp
3  712-0237 2 S Nut, Hex Center Lock, 5/16-24
4  710-3004 2 S  Screw, Hex Cutting, 5/16-18 x .75 Lg
5 736-0242 4 /P Washer, Bell, .345 x .88 x .060 Thk
6  712-3057 2 S Nut, Hex, 5/16-24 GR5
7  712-3000 2 S Nut, Hex Center Lock, 3/8-16 GR5
8 736-0169 2 S  Washer, Lock, 3/8
9 703-1857 1 Bracket, Power Steering Box Mtg
10  703-1858 1 Power Steering Box w/Flat For component
parts see "Power Steering Box" illustration and
parts list.
11 719-3067 1 S  Bracket, Cylinder Mounting
12 710-3005 2 /P Screw, Hex Cap, 3/8-16 x 1.25 Lg GR5
13 736-0267 2 S Washer, Flat, .385 x .87 x .06 Thk HDN
14  710-3032 2 /P Screw, Hex Cap, 1/2-13 x 1.25 Lg GR5
15 736-3084 2 /P Washer, Flat, .51 x 1.12 x .06 Thk HDN
16  736-0921 2 S  Washer, Lock, 1/2
17  712-3022 2 /P Nut, Hex Center Lock, 1/2-13 GR5
18  736-3003 2 /P Washer, Flat, .531 x .688 x .054 Thk
19 710-3177 2 /P Screw, Hex Cap, 1/2-20 x 1.5 Lg GR5
20 723-3053 2 S  Alignaball End, 1/2-20
21  712-3029 2 /P Nut, Hex Jam, 1/2-20 GR5
22  717-3041A 1 S  Cylinder, Power Steering
23  719-3065 1 Arm, Steering
24  712-3066 1 S Nut, Hex, 1/2-20 GR5
25  710-3083 1 /P Screw, Hex Cap, 5/16-18 x 1.38 Lg GR5
26  712-3009 1 S Nut, Hex Center Lock, 5/16-18 GR5

WWW.mymowerparts.com



Page 85 of 97

Controls

ISSION

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2086 S/N 880,001 - 899,000

Transm

-~ .
\l./ /,ill...l A \\
// / .wm_ _/ \ ) d ! -
\ / \ . // m,.wu ,n.uv
e ||..i..,// // // ‘m\ e s
\ \ @3\ \ S
- nmvv " } ‘
s nn““vmul A ’_ u\ \Nllrll..l._.l... [ae] / / : m N,/
P unnn\l.rn_.ﬂ.i.,i of v, - / /
o w0 \..\ \ /_,nj.
U. A / \ &
% /
PaW y m\ \ \ \ o
X4 el Ly moN
& - A _mmx% / N ----..Amuxn
‘. A iy \ ¢{ ) a!i....!...iAnmv,
SN N _/, _ N N\

my ol N2

m\ - _ " “ \\\ //

e “mw_ Am—— Amv. \)/“\_‘ ] /

3] &
o~ ...mm. , \\ _ W P
/ ,_ — —ull-..\
,c\ \
/
Ty

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2086 S/N 880,001 - 899,000
Transmission Controls

Page 86 of 97

Ref#  Part Number Qty S/P/F  Description
1 710-3033 1 Screw, Rockshaft Bearing, 3/4-16 x .75 Lg
2 712-3026 1 S Nut, Hex Jam, 3/4-16 GR5
3 703-1838 1 Shaft Assy, Cross
4  712-3008 1 S  Nut, Hex Jam, 3/8-16 GR5
5 731-3108 1 Knob, Speed Control
6  723-3055 1 S  Disc, Friction
7  736-3022 2 S  Washer, Bell
8 712-3053 1 S Nut, Hex Top Lock, 1/2-20
9 723-3011 1 S Ball Joint, 5/16-24
10 712-3025 1 Nut, Hex Jam, 5/16-24
11 747-3026 1 /P Rod, Connecting
12 712-0305 2 S Nut, Hex Patch Lock, 5/16-24
13 723-3012 1 S Ball Joint, 5/16-24 LH Trd
14  712-3045 1 S Nut, Hex Jam, 5/16-24 LH Trd
15  716-3000 1 S Ring, Retaining, .375
16  703-0198A 1 /P Cam, Control
17  719-3013 1 /P Clevis Adjustment
711-3037 1 S  Pin, Clevis
736-0140 1 S  Washer, Flat, .385 x .62 x .063 Thk
714-0507 1 S  Pin, Cotter, 3/32 Dia
18 712-3001 1 S Nut, Hex Jam, 3/8-24 GR5
19 703-0232 1 /P Rod, Control
20  710-0520 2 /P Screw, Hex Cap, 3/8-16 x 1.5 Lg GR5
21  736-0267 2 S  Washer, Flat, .385 x .87 x .06 Thk HDN
22  703-0196 1 Bracket, Cam Pivot
23  716-0865 1 /P Ring, Snap, .500
24 736-0272 1 S  Washer, Flat, .510 x 1.0 x .060 Thk
25 703-0194 1 S  Plate Assy, Damper Spring
26  716-0115 1 S Ring, Snap, .625
27  711-3033 2 S  Pin, Spring Guide
28  732-3012 1 S  Spring, Compression
29  732-3013 1 S  Spring, Compression
30 748-3024 1 Spacer, Shouldered

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 87 of 97

2086 S/N 880,001 - 899,000

Differential

ission

Transm

!

- h,l/,
™~ s

_ A...-,-w,_m

S————

)
N, m\ -

,,

L]

~ 5
/
7% \ ._\
- L_...-Jm_ -0 (-
11?r.

2 il

‘

3

© i { )
m“m_mnwv ~

rzt

o0

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2086 S/N 880,001 - 899,000
Transmission Differential

Page 88 of 97

Ref#  Part Number Qty S/P/F  Description
1 717-3220A 1 S  Housing Assy, Rear Transaxle
2 721-3015 1 S  Gasket, Rear Cover
3  703-0905 1 /P Plate, Rear Cover
4  717-3217 1 S  Gear Assy, Ring w/Case
5 717-3137 1 Plate, Differential Flange
736-0119 4 S  Washer, Lock, 5/16
710-0573 4 Bolt, Hex Patch, 5/16-18 x 1.25 Lg GR5
6 741-3038 2 S Cone, Roller Brg
7  716-0133 2 Ring, Retaining, 11/16
8 717-3113 2 /P Gear, Pinion - 10T
9 717-3133 1 Shaft, Cross
10 717-3112 2 Gear, Side - 16T
11  710-3117 9 Bolt, Hex Patch, 3/8-16 x .62 Lg GR5
12 723-3021 1 /P Breather

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 89 of 97

2086 S/N 880,001 - 899,000

ings

-Rear And Adapter Hous

ission

Transm

-
e
ezl
@ Nuw
- o 1
o (AN ..m..x\ o
||||||| — L ",
o~ M.nm/ N
RN
& it
Y 3 T
- )
m ....... — \\\
\I [(e]

)
8

LR~
\WL N mvay 2 } \

o
"l

/l -H__A...--,m.g...\..wmw :
\ )

UL\
_M--udr{uuwm nww“\\ \vx \\ “w
.mﬂw“y_yf----.. © Y | \ /

L 3

au& f 2.nnﬂ| . :t
" , ,_’W Y ----.” m% Nuwv \

e
o=
m (3] \
= r.a-...i“n Lo

AP
= S —

A

o W

,” _@ A,,

LY

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2086 S/N 880,001 - 899,000
Transmission-Rear And Adapter Housings

Page 90 of 97

Ref#  Part Number Qty S/P/F  Description
1 717-3220A 1 S  Housing Assy, Rear Transaxle Includes Ref
No.2 &3
723-3034 1 Gasket, Eliminator, 24 cc Tube
723-3036 1 Primer, Gasket, 6 oz Can For use with P/N
723-3034
723-3035 1 Remover, Gasket, 12 oz Can
2 717-3123 2 Shim, Rear Bearing Cup, .004 Thk Or As
Required
717-3124 2 Shim, Rear Bearing Cup, .014 Thk Or As
Required
717-3125 2 /P Shim, Rear Bearing Cup, .007 Thk Or As
Required
3 741-0370 1 Cup, Roller Bearing
4  741-0371 1 Cone, Roller Bearing
5 717-3070 1 /P Shaft, Bevel Pinion Proper selection of Ref
No. 11 is required when replacing P/N
717-3070. Refer to the Drive System Section in
the Garden Tractor Service Manual for the
correct thickness.
6 716-0138 2 /P Ring, Retaining, 1.312 Dia
7 717-3126 1 Gear, Reduction - 68T
8 717-3202 1 Housing Assy, Adapter w/Cup Includes Ref
No. 9
9 741-0372 1 S  Cup, Roller Bearing
10 741-0373 1 S  Cone, Roller Bearing
11 717-3127 1 /P Retainer, Front Bearing, .125 Thk
717-3128 1 S Retainer, Front Bearing, .119 Thk
717-3129 1 /P Retainer, Front Bearing, .113 Thk
717-3130 1 /P Retainer, Front Bearing, .107 Thk
717-3131 1 S Retainer, Front Bearing, .101 Thk
717-3132 1 /P Retainer, Front Bearing, .131 Thk
12 726-0216 1 /P Plug, Expansion, 2.12 OD
13  715-0146 2 Pin, Dowel, 3/8 Dia x 5/8 Lg
14  736-0141 2 S  Washer, Spring, .445 x .75 x .017 Thk
15  710-0850 2 Screw, Hex Cap, 7/16-14 x 2.5 Lg GR5
16  736-0226 2 S  Washer, Flat, .46 x .875 x .060 Thk
17  710-3238 4 Bolt, Hex Patch, 7/16-14 x 1.75 Lg GR5
18  737-0177 1 /P Plug, Drain Use Teflon Sealing Tape
19  759-3430 1 Shim Package Includes Ref No. 20 (Qty 3), 21
(Qty 4), 22 (Qty 2) & 23 (Qty 2)
20  717-3097 1 S  Shim, Bearing Retainer, .004 Thk
21 717-3098 1 S Shim, Bearing Retainer, .007 Thk
22  717-3099 1 /P Shim, Bearing Retainer, .014 Thk
23  717-3100 1 /P Shim, Bearing Retainer, .028 Thk
24  618-3039 2 S  Retainer Assy, Bearing w/Cup Includes Ref
No. 25
710-3118 6 /P Bolt, Hex Patch, 3/8-16 x 1.0 Lg GR5
25  741-3039 2 S  Cup, Roller Bearing
26 7493162  WWW.Mymower pﬂgEPS.dé‘@mse Teflon Sealing Tape



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2086 S/N 880,001 - 899,000
Transmission-Rear And Adapter Housings

Page 91 of 97

Ref#  Part Number Qty S/P/F  Description
27  727-3096 1 Blade Assy, Dipstick
28  703-0833 1 Bracket, Trans Mtg - LH
29  703-0832 1 Bracket, Trans Mtg - RH
30 710-3118 8 /P Bolt, Hex Patch, 3/8-16 x 1.0 LG GR5
31 736-0169 8 S  Washer, Lock, 3/8

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 92 of 97

(e ]

o
o
o
o
o))
o0
1
—
=)
© o
o c
0 ‘=
o O
- 2
=
w
o
S o
Op
N D

i

w & W . w
- \ \ o @ 0 e
// // // O - GWﬂ\\\
\ S 3 RN .~
B-fa o) N e N
- N mTuM/nﬁe , LD, ’ - —— mw o\ !.u-:m/u-
Bt e . m LS o= (0] \
\ g AJ1\>§\ q: *c\ :u\ k7 ru \
// \ 4 (I %\\\ AN \; o
/ /l\ ILI\ ‘ P Pl | LA ~ o~ el &
/ \ = o~ ”
o o Q R ¢
— o~ o b > o~
e}
o
S
AMM////.”I

,
/

/

V/

LN,
//7 o

/ A\
/

/ \, /”,
,1 NN

AN
V, _\:/

\

.

C

J)

Q

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2086 S/N 880,001 - 899,000

Qty SIPIF

Page 93 of 97

Description

Upper Steering
Ref # Part Number

1 779-3599
2 731-3104
3 712-3056
4  736-0187
5 731-3103
6 736-3094
7  735-3028
732-3066
8 741-0338
9 716-0101
10 731-3093
11  731-3094
12  732-3064
13  714-0104
14  711-3295
15 710-3013
16  731-3107
17  703-1805
18 712-0107
19  738-3081
20  725-0157
21  735-3029
737-3023

22  748-3030A
23  723-3022
24  748-3029
25 721-3025
26  736-3092
27  748-3033
28 710-3213
29 710-3211

/P

/P
/P

»n T

)

NRPRPRRORRPRNRRRPRRPNRRRPRRRERRERRRER
(0)] nNIoTununmuwm

[EEY
o

/P
/P

/P

ARRPRRPRPENN

Label, Steering Cap

Cap, Steering Wheel

Nut, Hex Jam, 5/8-18

Washer, Flat, .640 x 1.24 x .06 Thk HDN
Wheel Steering

Washer, Flat, .755 x 2.0 x .030 Thk
Boot, Steering Shaft

Retainer, Boot

Bearing, Flange

Ring, Snap

Guide

Bushing, Shaft Guide

Spring-Tilt, Torsion

Pin, Internal Cotter

Pin, Clevis, .25 Dia x 2.38 Lg

Screw, Hex Cap, 1/4-20 x .50 Lg GR5
Button, Tilt Control

Plate, Tilt Control

Nut, Hex Patch Lock, 1/4-20

Shaft, Upper Steering, 18.25 Lg

Strap, Tie

Boot, Coupling

Grease, CV Polyrex

Coupling, Drive w/O-Ring Groove

Ball, Steel, 5/8 Dia Chrome

Hub, Drive

O-Ring, 2.489 x .070

Washer, Flat, .265 x 1.0 x .030 Thk HDN
Adapter, Steering

Screw, Socket Hd Cap, 1/4-20 x 1.12 Lg
Screw, Socket Hd Cap, 1/4-20 x 1.75 Lg

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

N~

o

©

<

o

(]

=)

©

o

Y N
\HMW
N 7\
I m— s ﬂvnn\v \ Ve -.nnrv
[TEE o K% \“ , )
/P Jﬂu, 5 m“\u: \\....mm......l..../y a. —
\ \‘ \ \ M W - ﬁ\\l\llll | w oy
' ___wnﬂw““\\mm““ g}, _\\ FEREN
__ ’v-\ p \ o A\\\u \ \\
/) \\“mv \S A A Ar,A.Jnm“n“\ \“““ p
AR/ AR\ \\ N N <}

S DoV
m mnkwmr.“v
(o))
g £ \
. @ & / - | &N
29 = e
w m _nm“\\ _n..m_., II_III'.AMWW.
[e0] O "
0 T
ZZ
0w
:
Q>

.,

—\”cn./

N

Iu-t

™ __
-0

S TR

-

) WP

_‘Nm.-.. o

/

PP
_ =

\\Il

A,.@ J—

me

_To||||..uu
@<
N 22N uv n1||==“MH
// AF\ u__.r--ngg .m Aﬂu,
\ / ..”....\ \

WWW.mymowerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2086 S/N 880,001 - 899,000

Valves And Camshaft

Page 95 of 97

Ref#  Part Number Qty S/P/F  Description
1 KM-12004-2104 2 S  Valve, Intake
2 KM-12005-2093 2 Valve, Exhaust
3  KM-12009-2067 4 Retainer, Valve Spring
4 KM-12011-2056 8 Collet
5 KM-12016-2056 4 Arm, Rocker
6 KM-12020-2059 2 Shaft, Rocker
7  KM-12032-2064 4 Tappet
8 KM-13116-2057 4 Rod, Push
9 KM-39108-2057 4 Retainer, Spring
10 KM-49078-2071 4 /P Spring, Valve
11 KM-49118-2082 1 S  Camshaft Assy
12 KM-92009-1109 4 Screw, Valve Adjust
13 KM-92015-1137 4 Nut, Valve Adjust Lock
14  KM-92049-2109 4 Seal, Oil
15 KM-480J1200 4 Circlip, 12 MM

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 96 of 97

2086 S/N 880,001 - 899,000
Water Pump And Hoses

~ o &

0
.r __

”,
N ﬁ d

N e,

NN — _ﬁww X
\

(@

™ Iy e — —— ,uu“W\nn)
..i:........‘mmmmwv \\..........1.......- _// I ‘m mmu““w
— - = > WA - e
=2/ 0/ \ €
~ _k / / / /
0 ———el(_27 [ \
=y [/ \
-, \
J— ~
s’ \ \
Lo .-..-....._m nmm _ \ o

e (]

—“... - et ,f”MA..._1||| wp _ W
N P o v. ., \\Hlu. Anuu = -
_/II MMW\\\\ t;y \\
/I .
pt ~, i
N B n,___.nmn.--- o
. —-
N QO oy f
L] g \
. '.___ mmm.,_ / 0
— = . d /S

= / V4
- » v g
NS A

II.....lt\\ ,/

\
[

-

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2086 S/N 880,001 - 899,000

Water Pump And Hoses

Page 97 of 97

Ref#  Part Number Qty S/P/F  Description
1 KM-11060-2084 1 Gasket, Thermostat Cover
2 KM-11060-2288 1 S  Gasket, Pump Cover
3 KM-11060-2289 1 S  Gasket, Pump Case
4  KM-13107-2097 1 Shatft, Impeller
5 KM-14024-2293 1 Cover, Thermostat
6 KM-16142-2066 1 S Cover, Pump
7  KM-39062-2051 1 Hose, Cooling, 7.5 x 13.5 x 30.5
8 KM-39062-2062 1 Hose, Cooling
9 KM-39062-2063 1 Hose, Cooling
10 KM-49044-2055 1 S  Pump Assy, Water Includes Ref No. 4, 12 thru
15, 18, 21 & 26 thru 28
11  KM-49054-2056 1 /P Thermostat
12 KM-49063-2056 1 S  Seal, Mechanical
13 KM-59051-2113 1 Gear, Spur
14  KM-59256-2051 1 S Impeller
15 KM-59336-2052 1 Case, Pump
16  KM-92037-2065 2 /P Clamp
17  KM-92037-2210 4 Clamp
18 KM-92049-2111 1 Seal, Ol
19 KM-92150-2230 1 Bolt, 6 x 40
20 KM-92150-2231 1 Bolt, 6 x 20
21  KM-92200-2044 1 Washer
22  KM-130G0645 3 S Bolt, Flanged, 6 x 45
23  KM-130G0675 1 S Bolt, Flanged, 6 x 75
24  KM-130G0870 1 Bolt, Flanged, 8 x 70
25 KM-130H0665 1 Bolt, 6 x 65
26 KM-551A0314 1 Pin, Dowel, 3 x 14
27 KM-551A0416 1 Pin, Dowel
28 KM-670B1507 1 O-Ring, 7 MM

WWW.mymowerparts.com



